Parts Manual A @

MAXI-HEAT® 1IMBTU

Copyright ©2023 Briggs & Stratton Part No.: 118294
Milwaukee, WI, USA. All rights reserved. Revision: D



TABLE OF CONTENTS

1.0

2.0

Maxi-Heat® 1MBTU Parts Catalog

AXLE/FENDERS/TONGUE

Axle and WheEelS ...y e B (1.1)
Left Fender with Step Plate ..ot R e (1.2
RIght Fender ... e e B e e (1.3)
o] ]o [0 = €] o] U o UL SU S (1.4)
Electric Brake Breakaway Kit ..........coooiiiiiiiiii e i (1.5)
Tail Lights and Side Marker Lights ... e, (1.6)
TRAILER BASE PARTS

Lift Bow Assembly Group ..o (2.1)
Interior Divider Panels ..........ooviiabe B (2.2)
Rear LoOwer Panel ... e s Biest e oo et e e et e e et e e e et e e e e e e e eannaeeeees (2.3)
Right and Left Side Corner Panels #. ... % oo (2.4)
Single Fuel Tank Right Front'Side Burner Panel ............ccccceevvvvveiiiiiciineeeenn, (2.5)
Multi Fuel Tank/Remote FuelRight Front Side Burner Panel ........................ (2.6)
Single Poly Fuel Tank Right Rear Side Burner Panel ...............ccooiiiiiininnnnnnn. (2.7)
Single Steel Fuel Tank,Right Rear Side Burner Panel .................ccccceeeeeeeenee, (2.8)
Multi Fuel Tank Right Rear Side Burner Panel .........cccccooooiiiiiiiiiiiiienee, (2.9)
Right Side BUBNer IDOOES ............ccoiiiiiiiii e (2.10)
Left Side HeaterfExhaust Panels ..., (2.11)
Left Side Héater EXhaust DOOIS ......coouuiiiiiiiiiiii e (2.12)
Front Lower ‘Ranels and Door (DUCt BOX) ....ccooovvviieiiiiiiiiiiiiiiiie e (2.13)
Front, and Rear Door Mounts with Manual Canister ........cccccooeevvveiinnnnnn. (2.14)
oY a1 M= Ta T i = T= T B T Lo ] £ USRS (2.15)
Front and Rear Quarter Panels ..., (2.16)
ROOTTPANEIS | ... e e (2.17)
ROOT PANEIS 1l .coeeeeeee e e (2.18)




MAXI-HEAT® 1IMBTU

TABLE OF CONTENTS

3.0 CONTROL BOX AND GENERATOR GROUP

Control Box Install Group ......cccoveeviiiiieiiiiieeeiieeeciieeeceie e e b B et (3.1)
(70101 1] I =70 ) Qo Lo ] SRR N S (3.2)
Control Panel Single Fuel Gauge ........cocooviiiiiiiiiiiecc e s B P, (3.3)
Control Panel Triple Fuel Gauge .........cccooeveiiiiiiiiiin B, (3.4)
Remote Thermostat Kit and Panel ... 0 0, (3.5)
Control Box Rear Panel w/ AC Distribution BlockSh. .4 i, (3.6)
DC Distribution Blocks Control Box Install Group......:%....cccooviiiiiiiiiiciiineeees (3.7)
DC Distribution Terminal BIOCKS ...........ove 0 00, (3.8)
Deep Sea Control Panel Harness Install Group 4.......ccooovviveiiiiiiiiiiiiiiiineeee, (3.9)
Deep Sea Control Panel FUSe BOX ... . B ceeeviiiiiiiieeiiii e (3.10)
Heater Electronic Control Unit InstallfGroup | ........cooovviiiiiiiiiiiiiiiei, (3.11)
Heater Electronic Control Unit InstalbGraup 1l ......ooovvvvviiiiiiiiiieeiiis (3.12)
EMErgency SIOP oo e e (3.13)
BKW Marathon GeNerator ... . mmmm . oeeverueeeiiieeeeiiieereiiieeeeaiieeeesraeeeerneeeenns (3.14)
8kW Marathon Generator Cord Install Group ........cccooveviiiiiiiiiiiiiiiiiieeeeees (3.15)

4.0 ENGINE AND FUEEYANK PARTS

Fluid ContainMENt@GIrOUD .....cccovviiii i e e e e e e e (4.1)
Single Poly FUERTANK GrOoUP .....oouviiiiiiiiiiee e (4.2)
Single Steel Fuel Tank GroUp ........eeeeiiiiiii e (4.3)
Triple PolYREUEl TANK GrOUP ...uueiiiiii ettt (4.4)
PolyNJank FUel SENer | ... (4.5)
Roely, Tank Fuel Sender 1l ... (4.6)
Stael Tank Fuel SENdEer | ... e 4.7)
Steel"Tank Fuel Sender 1l ... e (4.8)
Remote Fuel Option ASSEMDBIY GIrOUP .....uuviiiviiiiiiiieeeeeeie e (4.9)
Remote Fuel Option Side Panel Install Group .........cccouveiiiiiviiiiiieccceeieeee, (4.10)
Remote Fuel Option Single Poly Tank Fuel Lines ...........ccceevieiiiiiiiinieecciin. (4.11)
Remote Fuel Option Triple Poly Tank Fuel Lines .........ccccoooevviiiiiiiieieiiieee, (4.12)
Remote Fuel Option Steel Tank Fuel LINeS ........ccooovvvviiiiiiiiiiiie e (4.13)

©2021 Briggs & Stratton




TABLE OF CONTENTS

4.0 ENGINE AND FUEL TANK PARTS (CONTINUED)

Battery Cables ... e B (4.14)
Battery Disconnect and Cables ..o e R (4.15)
Oil Drain LINE ....cooeiiiiiie e e e e e e e s B P e e e (4.16)
Radiator Coolant RESErIVOIr ........cccoeevviiiieiiiiiieciiieeeeie b e B, (4.17)

5.0 CAT C1.1 ENGINE GROUP

CAT C1.1 Engine Assembly Group ........coooeecomme e etes e eeeeie e eeeie e e e e e eannnes (5.1)
CAT C1.1 Fuel LiNeS ...oeeveiiieeiiiieeeeiiieeeee i e, (5.2)
CAT C1.1 Pacbrake Air Intake Valve Option el . ...ccoooiiiiiiiiiiiiiii s (5.3)
CAT CL1.1 Ground WIre ....ooouvveveeieeee el R B (5.4)

6.0 KUBOTA D1105 ENGINE GROUP

Kubota D1105 Engine JB Radiator Assembly Group ........cccccceeeveeviiiiinnnnenne. (6.1)
Kubota D1105 Engine RCP Radiator Assembly Group .......ccccceevveeiiiiinnnnnne. (6.2)
Kubota D1105 FUel LINES ..o (6.3)
Kubota D1105 Pacbrake ‘Air Intake Valve Option ........ccccovvvvieiiiiiiiiiiiiiiieee, (6.4)
Kubota D1105 GFOURA WITE .....coueiiiiiiiiiii et (6.5)

7.0 MCS MH500 1Q-R HEATER GROUP

MCS MHS00,Q-R Heater Install Group ........cceeiiiiiiiiiiiiiceiii e (7.1)
MCS, MH500 iQ-R Heater Assembly Group ......cccooovveiiiiiiiiiciiii e, (7.2)
MCS MH500 iQ-R Burner Assembly Group ......ccoooovvviiiiiiiiiciiiii e, (7.3)
MES MH500 iQ-R Heater Fuel Separator .........ccooovveviiiiiiiiiieiiiecei e, (7.4)
MCSWWH500 iQ-R Heater Fuel Lines Single Poly Tank ............cccooeieiiiiin, (7.5)
MCS MH500 iQ-R Heater Fuel Lines Single Steel Tank .............cccoocoeviiis (7.6)
MCS MH500 iQ-R Heater Fuel Lines Triple Poly Tank ............ccoiiieiiinie, (7.7)
MCS MH500 iQ-R Heater ChimMNEY .......ccooiiiiiiiiecii e (7.8)
MCS MH500 iQ-R Heater Exhaust Shrouds ..........ccccooooiiiiiiiiiii e (7.9)
MCS MH500 iQ-R Heater End Cones and DUCtiNg ..........c.ccevviieeviiineeeennnnnn. (7.10)

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1MBTU

TABLE OF CONTENTS

7.0 MCS MHS500 iQ-R HEATER GROUP (CONTINUED)

MCS MH500 iQ-R Heater Air Inlet Shrouds ... e 0 (7.11)
MCS MH500 iQ-R Heater Air Recirculation Connections ....q.s . . fut......... (7.12)
Adjustable Air Recirculation Connection Assembly Group ... ... %............. (7.13)
MCS MH500 iQ-R Heater Air Recirculation Cap | ...l (7.14)
MCS MH500 iQ-R Heater Air Recirculation Cap Il ........0%.. 5 el (7.15)
MCS MH500 iQ-R Heater Safety Switches | ........ 5. R b, (7.16)
MCS MH500 iQ-R Heater Safety Switches Il ....0.... 0% oo, (7.17)

8.0 DECAL GROUP

Door Branding DecalS ..........ooviiiiiiab e e (8.1)
Left Side DECalS .......oeviiiiee e et e e (8.2)
Left Side Rear Quarter Panel.EnglisSh/French Decals .........c......cceoovnnnen.e. (8.3)
Left Side Rear Quarter Pamgel Wordless Decals .........cccccceeiiiiiiieiiiiieiiiiiiinnnnn (8.4)
Right Side English/French DeCals ..., (8.5)
Right Side Wordless DECalS ... ..o (8.6)
Engine Compartment.English/French Decals .........cccccooiiiiiiiiiiiiiiiiiie, (8.7)
Engine Compartment Wordless DecCalS ........ccccceeevvvviieiiiiiiiiiee e (8.8)
Heater Door and Aecess Panel English/French Decals ........cccccoooeviiiiinnnee. (8.9)
Heater Door andiAccess Panel Wordless Decals .........c.cccccoviiiiiiiiieceennnn.n. (8.10)
TONQUE DBECAIS ..o (8.11)

©2021 Briggs & Stratton




SN 36-000001 and UP

1.1 - Axle and Wheels

117437_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1MBTU

1.1 - Axle and Wheels

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 830007 AXLE ELECTRIC BRAKE 6000 LBS. 70-7/8"/56” 1
2 117120 SINGLE AXLE SUSPENSION KIT 1
3 108296 16" TIRE WHEEL 2
4 032048 1/2-20 LUG NUT PL 12
NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

120147_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

1.2 - Left Fender with Step Plate

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 057008 5/16-18 HEX NYLOCK FLANGE NUT 10
2 119944P WELDMENT HEATER FENDER INNER 1
3 057000 1/4-20 HEX SERRATED FLANGE NUT 10
4 056019 1/4-20 x 3/4 HEX FLANGE SCREW 8
5 053006 1/4-20 x 3/4 CARRIAGE BOLT 8
6 120269P WELDMENT HEATER FENDER TOP 1
7 119948P PANEL FENDER INSIDE 1
8 045217 5/16 PUSH NUT 2
9 053020 5/16-18 x 1 CARRIAGE BOLT 4
10 119947P PLATE STEP HEATER STEEL FENDER 1
11 062006 4 x 15 ANTI-SKID TAPE DIE CUT'REAL AND STICK 1
12 118435 3 1/2 x71/2 ANTI-SKID TARE DIE CUT PEAL AND STICK 1

NS - Not Shown

* * * _ Contact Allmand for. more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

120147_A




MAXI-HEAT® 1IMBTU

1.3 - Right Fender

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 057008 5/16-18 HEX NYLOCK FLANGE NUT 6
2 119944P WELDMENT HEATER FENDER INNER 1
3 057000 1/4-20 HEX SERRATED FLANGE NUT 8
4 056019 1/4-20 x 3/4 HEX FLANGE SCREW 6
5 053006 1/4-20 x 3/4 CARRIAGE BOLT 8
6 120269P WELDMENT HEATER FENDER TOP 1
7 119948P PANEL FENDER INSIDE 1

NS - Not Shown

* * * _ Contact Allmand for more information:

©2021 Briggs & Stratton



SN 36-000001 and UP

1.4 - Tongue Group

120251_A
117438_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

1.4 - Tongue Group

Item Part No. Part Description Qty.
1 044053 5/8-11 NYLOCK HEX NUT PL 2
2 047030 5/8 FLAT WASHER PL 4
3 046255 5/8-11 x 5 HEX HEAD CS GR5 PL 2
4 047015 3/8 FLAT WASHER PL 4
5 046160 7/16-14 x 1 1/2 HEX HEAD CS GR5 PL 2
6 044043 7/16-14 NYLOCK HEX NUT PL 2
7 108727 TOP CRANK TUBE JACK 1
8 049038 SAFETY CHAIN SINGLE CLASS IV 2
9 330016P HITCH COMBO 2" BULLDOG 1

102693P HITCH COMBO 2-5/16" BULLDOG 1
NS - Not Shown * * * . Contact Allmand for more mformation.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

1.5 - Electric Brake Breakaway Kit

o\

119719 A

S
@\
Y&,

S
|
L

l/\
L (O
4'

J




MAXI-HEAT® 1IMBTU

1.5 - Electric Brake Breakaway Kit

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 056017 1/4-20 x 1 HEX SERRATED FLANGE BOLT 5
2 057000 1/4-20 HEX SERRATED FLANGE NUT 4
3 117901 BREAKAWAY KIT ASSEMBLY MAXI-HEAT 1
4 106578 BREAKAWAY KIT ELECTRIC BRAKES 1
5 113065 BREAKAWAY SWITCH AND LANYARD ASSEMBLY 1

NS 105207 4-WAY RECEPTACLE 1

NS 105847 4-WAY RECEPTACLE WEDGELOCK 1

NS 119752 SCHEMATIC TRAILER BREAKAWAY WIRE'HARNESS MAXI-HEAT | 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

1.6 - Tail Lights and Side Marker Lights

FRONT FRAME DETAIL
@\( >

13

. &
= 8
0 S :

@8\Y \
LN
[}
6
=3
@\@ REAR FRAME DETAIL
— ¢

119723 A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

1.6 - Tail Lights and Side Marker Lights

Item Part No. Part Description Qty.
1 102825 GROMMET 6.50 OVAL LAMP 2
2 102721 LED TAIL LIGHT LAMP 2
3 115116 LICENSE PLATE LIGHT LED 1
4 106211 MARKER LIGHT RED BULLET LED 2
5 106212 MARKER LIGHT AMBER BULLET LED 2
6 711028 7/8 RUBBER GROMMET 3
7 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 2
8 100917 GROMMET 3" ID 2
9 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 5
10 041040 #10-24 x 1 1/2 PH-ROUND HEAD MAECHINE SCREW 2
11 044016 #10-24 KEPS HEX NUT 2
12 022137 PUSH BUTTON ZIP TIE MOUNT: 4
13 116368 TAIL LIGHT HARNESS 1M HEATER 1
NS 022128 CUSHION CLAMP 1
NS 310212 #10 CUSH CLAMPW/4HOLE 2
NS 119751 SCHEMATICTAILLIGHT HARNESS MAXI-HEAT 1

NS - Not Shown * * * . Contact’ Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

120033_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.1 - Lift Bow Assembly Group

Item Part No. Part Description Qty.
1 046225 1/2-13 x 4 1/2 HEX HEAD BOLT 12
2 046215 1/2-13 x 3 1/2 HEX HEAD BOLT 6
3 044048 1/2-13 NYLOCK HEX NUT 14
4 047025 1/2 FLAT WASHER 16
5 056028 7/16-14 x 4 HEX FLANGE SCREW 12
6 057011 7/16-14 HEX NYLOCK FLANGE NUT 12
7 117217P WELDMENT LIFT BAR LONG 1
8 120095P WELDMENT HEATER LIFT BOW RIGHTAREAR 1
9 117838P WELDMENT HEATER LIFT BOW WITH GUSSET RIGHT 2
10 117843P WELDMENT HEATER LIFT BOW WITH GUSSET LEFT 3
11 117842P CHANNEL LONG GUSSET LIEFT B@W 5
12 120091P CHANNEL SHORT GUSSEZ.LIFE BOW 1
13 030010 RUBBER SEAL 1/8 x 2 x 3 6

NS - Not Shown * * * . Contact Allmapd for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

2.2 - Interior Divider Panels

@\ FRONT INTERIOR MIDDLE INTERIOR
PANELS PANEL

il

/

|

A

|

REAR INTERIOR
PANEL




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.2 - Interior Divider Panels

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 34
2 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 4
3 117207P PANEL HEATER FRONT DIVIDER 1
4 117189P PLATE BASE FRONT (DUCT BOX) 1
5 117206P PANEL HEATER FRONT FILLER 1
6 117529P PLATE DUCT BOX FILLER 1
7 124331P PANEL DIVIDER 1
8 117227P PANEL ENGINE DIVIDER TOP 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton







MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.3 - Rear Lower Panel

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 20
2 117196P PANEL REAR HEATER 1
3 045004 1/4-20 x 2 STUD 1
4 044021 1/4-20 KEPS HEX NUT 3
5 330494 1/4-20 WING NUT 1
6 117198P WELDMENT MOUNT HEATER ENGINE TRAY 2
7 117197P ANGLE BRACE HEATER ENGINE TRAY MOUNIT 1
8 104313P BRACKET SLAM LATCH 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

2.4 - Right and Left Side Corner Panels

120136_A




MAXI-HEAT® 1IMBTU

2.4 - Right and Left Side Corner Panels

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 12
2 117526P PANEL CORNER RIGHT FRONT 1
3 117525P PANEL CORNER RIGHT REAR 1
4 117522P PANEL CORNER LEFT REAR 1
5 056019 1/4-20 x 3/4 HEX FLANGE SCREW 6
6 117523P PANEL CORNER LEFT FRONT 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



120691_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.5 - Single Fuel Tank Right Front Side Burner Panel

Item Part No. Part Description Qty.
1 120680P PANEL SIDE BURNER FRONT SINGLE TANK 1
2 044106 1/4-20 NUT U EXTRUDED 6
3 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 4
4 057000 1/4-20 HEX SERRATED FLANGE NUT 5
5 056019 1/4-20 X 3/4 HEX FLANGE SCREW 21

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

2.6 - Multi Fuel Tank/Remote Fuel Right Front Side Burner Panel

o @ MULTI FUEL TANK INSTALL
i AND REMOTE FUEL HOLE'€OVERS

3 \
\'
MULTI FUEL TANK HOLE COVER

120146_A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.6 - Multi Fuel Tank/Remote Fuel Right Front Side Burner Panel

Item Part No. Part Description Qty.
1 056005 #10-24 x 3/4 SERRATED FLANGE HEX SCREW 18
2 044016 #10-24 KEPS HEX NUT 18
3 116365 GASKET RUBBER FUEL FILL NECK 2
4 117278P PLATE RUBBER BACKING FUEL FILL NECK 2
5 120802P PANEL SIDE BURNER FRONT MULTI TANK W/REMQTEFUEL 1
6 044106 1/4-20 NUT U EXTRUDED 6
7 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 4
8 057000 1/4-20 HEX SERRATED FLANGE NUT 13
9 120362P PLATE FILLER 2
10 117536P PLATE FUEL NECK COVER 1
16 056019 1/4-20 X 3/4 HEX FLANGE SCREW 29

NS - Not Shown * * * _ Contact Allmand for more,information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

2.7 - Single Poly Fuel Tank Right Rear Side Burner Panel

120145_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.7 - Single Poly Fuel Tank Right Rear Side Burner Panel

Item Part No. Part Description Qty.
1 056005 #10-24 x 3/4 SERRATED FLANGE HEX SCREW 18
2 044016 #10-24 KEPS HEX NUT 18
3 117535P PANEL SIDE BURNER REAR SINGLE TANK 1M BTW HEATER 1
4 116365 GASKET RUBBER FUEL FILL NECK 1
5 117278P PLATE RUBBER BACKING FUEL FILL NECK 1
6 044106 1/4-20 NUT U EXTRUDED 6
7 056019 1/4-20 X 3/4 HEX FLANGE SCREW 21
8 053022 5/16-18 x 1 1/4 CARRIAGE BOLT 6
9 045217 5/16 PUSH NUT 6
10 047015 3/8 FLAT WASHER 6
11 120178P PLATE BLANK COVER ZTR HOLE 1
12 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 4

NS - Not Shown * * * . Contact Allmand fer more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

2.8 - Single Steel Fuel Tank Right Rear Side Burner Panel

120145_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.8 - Single Steel Fuel Tank Right Rear Side Burner Panel

Item Part No. Part Description Qty.
1 056005 #10-24 x 3/4 SERRATED FLANGE HEX SCREW 12
2 044016 #10-24 KEPS HEX NUT 12
3 120697P PANEL SIDE BURNER REAR STEEL TANK HEATER 1
4 120696 GASKET RUBBER STEEL TANK FILL NECK 1
5 120695P PLATE RUBBER BACKING STEEL TANK FILL NECK 1
6 044106 1/4-20 NUT U EXTRUDED 6
7 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 4
8 053022 5/16-18 x 1 1/4 CARRIAGE BOLT 6
9 045217 5/16 PUSH NUT 6
10 047015 3/8 FLAT WASHER 6
11 120178P PLATE BLANK COVER ZTR HOLE 1
12 056019 1/4-20 X 3/4 HEX FLANGE SCREW 21

NS - Not Shown

* * * _ Contact Allmand for. more information.

©2021 Briggs & Stratton



120145_A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.9 - Multi Fuel Tank Right Rear Side Burner Panel

Item Part No. Part Description Qty.
1 056005 #10-24 x 3/4 SERRATED FLANGE HEX SCREW 18
2 044016 #10-24 KEPS HEX NUT 18
3 117277P PANEL SIDE BURNER REAR MULTI TANK 1M BTU HEATER 1
4 116365 GASKET RUBBER FUEL FILL NECK 3
5 117278P PLATE RUBBER BACKING FUEL FILL NECK 3
6 044106 1/4-20 NUT U EXTRUDED 6
7 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SEREW 4
8 045217 5/16 PUSH NUT 6
9 047015 3/8 FLAT WASHER 6
10 053022 5/16-18 x 1 1/4 CARRIAGE BOLT 6
11 120178P PLATE BLANK COVER ZTR HOLE 1
12 056019 1/4-20 X 3/4 HEX FLANGE SCREW 29

NS - Not Shown * * * . Contact Allmand fer more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

120148_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

2.10 - Right Side Burner Doors

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 117279P PANEL DOOR BURNER HEATER 2
2 111481 WINGKNOB PADLOCKABLE BLACK 2
3 111482 LATCH CAM STRAIGHT 2
4 120124 HEATER DOOR TRIM SET 2
5 116148 HINGE REMOVABLE 4
6 056005 #10-24 x 3/4 SERRATED FLANGE HEX SCREW 20
7 041032 #10-24 x 3/4 PHILLIPS FLAT HEAD MACHINE'SCREW 16
8 044016 #10-24 KEPS HEX NUT 36

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

RIGHT
SIDE MIDDLE
FRONT PANEL

120144 _A




MAXI-HEAT® 1IMBTU

2.11 - Left Side Heater Exhaust Panels

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 117284P REAR PANEL SIDE EXHAUST 1MBTU HEATER 1
2 117528P FRONT PANEL SIDE EXHAUST 1MBTU HEATER 1
3 044106 1/4-20 NUT U EXTRUDED 10
4 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SECREW 18
5 056005 #10-24 x 3/4 SERRATED FLANGE HEX SCREW 8
6 053022 5/16-18 x 1 1/4 CARRIAGE BOLT 6
7 045217 5/16 PUSH NUT 6
8 047015 3/8 FLAT WASHER 6
9 056019 1/4-20 x 3/4 HEX FLANGE SCREW 27
10 120331P WELDMENT BRACKET ANGLE CHAIN MOUNT HEATER 2

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

2.12 - Left Side Heater Exhaust Doors

120149 _A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.12 - Left Side Heater Exhaust Doors

Item Part No. Part Description Qty.
1 117286P PANEL DOOR EXHAUST HEATER 2
2 111481 WINGKNOB PADLOCKABLE BLACK 2
3 111482 LATCH CAM STRAIGHT 2
4 116986 60mm x 60mm w/ M8 STUDS HINGE 4
5 059000 M8 x 1.25 SERRATED HEX FLANGE NUT 16
6 056017 1/4-20 x 1.00 SERRATED HEX FLANGE BOLT 4
7 047007 1/4 x 1 1/4 x .056 FENDER WASHER 12
8 044021 1/4-20 KEPS HEX NUT 8
9 049016 DOUBLE LOOPED CHAIN x 39.00 4

NS 049016 DOUBLE LOOPED CHAIN x 39.00 4

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

2.13 - Front Lower Panels and Door (Duct Box)

120138_C




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.13 - Front Lower Panels and Door (Duct Box)

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 6
2 117190P PANEL RIGHT DUCT BOX
3 117191P PANEL LEFT DUCT BOX 1
4 057000 1/4-20 HEX SERRATED FLANGE NUT 16
5 056013 3/8-16 x 1 3/4 SERRATED FLANGE BOLT 1
6 057007 3/8-16 HEX NYLOCK FLANGE NUT 1
7 117192P PANEL DOOR DUCT BOX 1
8 116153 PANEL DOOR HINGE 1
9 116151 LATCH SPRING LOADED SLIDE BOT 2
10 711032 RUBBER BUMPER 1
11 047015 3/8 FLAT WASHER 1
12 056019 1/4-20 x 3/4 HEX FLANGE SEREW 18
13 117295P BRACKET SLAM LATCH HEATER 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




120135_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.14 - Front and Rear Door Mounts with Manual Canister

Item Part No. Part Description Qty.
1 046215 1/2-13 x 3 1/2 HEX HEAD BOLT 2
2 044048 1/2-13 NYLOCK HEX NUT 2
3 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 13
4 117271P WELDMENT MOUNT DOOR FRONT HEATER 1
5 117269P WELDMENT MOUNT DOOR REAR HEATER 1
6 103651 CANISTER PRODUCT MANUAL 1

NS 118306 MAXI-HEAT OPERATORS MANUAL 1
NS 120250 MAXI-HEAT SCHEMATIC MANUAL 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

2.15 - Front and Rear Doors

120252_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

2.15 - Front and Rear Doors

Item Part No. Part Description Qty.
041021 #10-24 x 1/2 PH-ROUND HEAD MACHINE SCREW

o

8
2 044018 #10-24 NYLOCK HEX NUT 8
3 104540P MAXI I DOOR 2
4 680459 SLAM LATCH 2
5 111456 PIN HINGE 4
6 044090 5/16-18 TOP LOCK HEX NUT 8
7 330437 BALL STUD M10 8
8 105245 CYLINDER GAS SPRING LOCKING 2
9 680813 LIFT SUPPORT 2

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

REAR QUARTER
PANELS

QUARTER PANELS




MAXI-HEAT® 1IMBTU

2.16 - Front and Rear Quarter Panels

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 053006 1/4-20 x 3/4 CARRIAGE BOLT 28
2 057000 1/4-20 HEX SERRATED FLANGE NUT 28
3 103643P PANEL QUARTER LEFT FRONT/RIGHT REAR 2
4 103642P PANEL QUARTER LEFT REAR/RIGHT FRONT 2
5 030053 TRIMLOK 5/64 X 7/16 NO BEAD X 41.00 4

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 to 36-000216

2.17 - Roof Panels |

120140_A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 to 36-000216

2.17 - Roof Panels |

Item Part No. Part Description Qty.
1 030052 TRIM GASKET END BEAD 1/16 x 38.75 WITH 3/8 BULB 2
2 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 30
3 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINCE SCREW 4
4 044016 #10-24 KEPS HEX NUT 4
5 057000 1/4-20 HEX SERRATED FLANGE NUT 14
6 118302 1/4-20 RIVNUT HEX 4
7 117232P PANEL ROOF REAR 1IMBTU HEATER 1
8 117233P PANEL ROOF FRONT 1MBTU HEATER 1
9 116366 GASKET RUBBER LIFT EYE 1
10 120134P PLATE GASKET PRESSURE LIFT#/BOW 1
11 117234P ANGLE DRIP RAIL REAR ROOF PANEL 1MBTU HEATER 2
12 117235P ANGLE DRIP RAIL FRONT ROOE PANEL 1IMBTU HEATER 2

NS - Not Shown * * * _ Contact Allmand for. more information.

©2021 Briggs & Stratton




SN 36-000217 and UP

2.18 - Roof Panels Il

120140_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000217 and UP

2.18 - Roof Panels Il

Item Part No. Part Description Qty.
1 030052 TRIM GASKET END BEAD 1/16 x 38.75 WITH 3/8 BULB 2
2 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 4
3 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINCE SCREW 4
4 044016 #10-24 KEPS HEX NUT 4
5 057000 1/4-20 HEX SERRATED FLANGE NUT 14
6 118302 1/4-20 RIVNUT HEX 12
7 120833P PANEL ROOF REAR 1MBTU HEATER W/ ACCESS*HOLE 1
8 120834P PANEL ROOF FRONT 1MBTU HEATER W/ ACCESS HOLE 1
9 116366 GASKET RUBBER LIFT EYE 1
10 120134P PLATE GASKET PRESSURE LIFT#/BOW 1
11 117234P ANGLE DRIP RAIL REAR ROOF PANEL 1MBTU HEATER 2
12 120835P PANEL MCS CONTROL BOXACCESS 2
13 117235P ANGLE DRIP RAIL FRONT ROOF PANEL 1MBTU HEATER 2
14 056019 1/4-20 x 3/4 HEX FLANGE SCREW 30
NS 115259 SEAL 1/8 x 1/2 x12,1/2 INCHES (FOR ACCESS PANEL) 4
NS 115259 SEAL 1/8 x 1/2,x 15:4/2 INCHES (FOR ACCESS PANEL) 4

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

¥/
1

3.1 - Control Box Install Group (1 of 2)

119720_A

L

—

T
d




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.1 - Control Box Install Group (1 of 2)

Item Part No. Part Description Qty.
1 117293P PANEL BREAKER CONTROL BOX 1
2 117543P WELDMENT CONTROL BOX 1
3 117297P WELDMENT PANEL MOUNT DISPLAY SCREEN 1
4 117549P WELDMENT LOWER PANEL MOUNT DISPLAY SGREEN 1
5 057000 1/4-20 HEX SERRATED FLANGE NUT 8
6 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 11
7 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINE SCREW: 8
8 044018 #10-24 NYLOCK HEX NUT 2
9 044016 #10-24 KEPS HEX NUT 9
10 330057 BOX MOUNT RUBBER 2
11 100859 7/8 1D x 1 1/4 OD GROMMET 2
12 118421 HINGE RUBBER HEATER 1
13 120268P HINGE STRAP COMPONENT BOX HEATER 2
14 118420 WINDOW DEEP SEACOVER 1
15 041027 #10-24 x 3/4 PHsRQUND HEAD MACHINE SCREW 3
16 118426 DECAL ENGINE SHUT DOWN NOTICE 1

NS - Not Shown * * * . Contact’ Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

3.1 - Control Box Install Group (2 of 2)

119720_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.1 - Control Box Install Group (2 of 2)

Item Part No. Part Description Qty.
1 045004 1/4-20 x 2 STUD 2
2 330494 1/4-20 WING NUT 1
3 117543P WELDMENT CONTROL BOX 1
4 106318 1/4-20 x 1-1/4 LOW VOLTAGE INSULATOR 1
5 122452 1/4-20 X 1/2 HEX SERRATED FLANGE BOLT W/ IHREAD LOCK 1
6 045003 1/4-20 x 1 1/2 STUD 1
7 057000 1/4-20 HEX SERRATED FLANGE NUT 8
8 044023 1/4-20 NYLOCK HEX NUT 1
9 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 7
10 330463 11/16 RUBBER GROMMET 2
11 022036 3/4 CORD GRIP NUT 4
12 105916 3/4 GRIP CORD NYLON 4
13 105628 11/4 CORD GRIP 1
14 350363 11/4 LOCK NUT 1
15 330057 BOX MOUNT RUBBER 2
16 100859 7/8 ID x 1 1/40D GROMMET 2
17 047007 1/4 x 1 1/4 x .056,FENDER WASHER 2
18 120101P BRACKER{ ANGLE CONTROL BOX MOUNT 1
19 117231P WELDMENTBOTTOM MOUNT HEATER CONTROL BOX 1
20 118137 12 AWG GREEN/YELLOW x 24.00 1

NS 044021 1/4420 KEPS HEX NUT 3
NS - Not Shown % * * . Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

3.2 - Control Box Door

120153_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.2 - Control Box Door

Item Part No. Part Description Qty.
1 041032 #10-24 x 3/4 PHILLIPS-FLAT HEAD MACHINE SCREW 4
2 056005 #10-24 x 3/4 SERRATED FLANGE HEX SCREW 4
3 044018 #10-24 NYLOCK HEX NUT PL 8
4 056019 1/4-20 x 3/4 HEX FLANGE SCREW 2
5 057000 1/4-20 HEX SERRATED FLANGE NUT 2
6 117289P BRACKET RAIN GUTTER CONTROL BOX DOQOR 1
7 116364 DOOR HEAR CONTROL PANEL 1
8 107607 TRIM GASKET SIDE BEAR 3/16 w/ 3/8 BULB.x 4.25 1
9 107607 TRIM GASKET SIDE BEAR 3/16 w/ 3/8 BULB x 50.00 1
10 116148 HINGE REMOVEABLE 2
11 111481 WINGKNOB PADLOCKABLE BEACK 1
12 111482 LATCH CAM STRAIGHT 1

NS - Not Shown * * * . Contact Allmand fer more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

3.3 - Control Panel Single Fuel Gauge

119706_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.3 - Control Panel Single Fuel Gauge

Item Part No. Part Description Qty.
1 116743 FUEL GAUGE WITH BACK LIGHT 1
2 118122 DECAL HEATER 1 GAUGE 1
3 102537 DEEP SEA 3110 CONTROLLER 1
4 117297P WELDMENT PANEL MOUNT DISPLAY SCREEN 1
5 117238 D-HMI 7" SCREEN 1
6 113541 ROCKER SWITCH SPST ON /OFF 1
7 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINE SCREW 4
8 044016 #10-24 KEPS HEX NUT 4

NS 119746 SCHEMATIC HEATER CONTROL CORD 2'HEATER MAXI-HEAT 1

NS 119735 SCHEMATIC CONTROL PANEL DEER,SEA HARNESS MAXI-HEAT | 1

NS 119736 WIRE SCHEMATIC ONE FUEL GAUGE MAXI-HEAT 1
NS - Not Shown * * * _ Contact Allmand for more,information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

119708_A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.4 - Control Panel Triple Fuel Gauge

Item Part No. Part Description Qty.
1 116743 FUEL GAUGE WITH BACK LIGHT 3
2 118120 DECAL HEATER 3 GAUGE 1
3 102537 DEEP SEA 3110 CONTROLLER 1
4 117297P WELDMENT PANEL MOUNT DISPLAY SCREEN 1
5 117238 D-HMI 7" SCREEN 1
6 113541 ROCKER SWITCH SPST ON /OFF 1
7 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINE SCREW 4
8 044016 #10-24 KEPS HEX NUT 4

NS 119746 SCHEMATIC HEATER CONTROL CORD 2'HEATER MAXI-HEAT 1

NS 119735 SCHEMATIC CONTROL PANEL DEER,SEA HARNESS MAXI-HEAT | 1

NS 119738 WIRE SCHEMATIC THREE FUEL'GAUGES MAXI-HEAT 1
NS - Not Shown * * * _ Contact Allmand for more,information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

3.5 - Remote Thermostat Kit and Panel

119716_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.5 - Remote Thermostat Kit and Panel

Item Part No. Part Description Qty.
1 117549P WELDMENT LOWER PANEL MOUNT DISPLAY SCREEN 1
2 056019 1/4-20 X 3/4 HEX FLANGE SCREW 2
3 044002 #4-40 NYLOCK HEX NUT 4
4 041260 #4-40 x 1/2 PH-FLAT HEAD MACHINE SCREW 4
5 118124 DECAL HEATER 2 THERMOSTAT 1
6 * ok x REMOTE THERMOSTAT PLUG 2
7 * k% REMOTE THERMOSTAT SOCKET 2

NS 109882 REMOTE THERMOSTAT KIT

NS 117237 MCS HECU WITH WIRES 1

NS 119746 SCHEMATIC HEATER CONTROLCORD2HEATER MAXI-HEAT 1

NS - Not Shown * * * . Contact Allmand for more mformation.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

119705_A

\V =

= DISTRIBUTION BLOCKS TO POWER CORDS Hf@% -

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.6 - Control Box Rear Panel w/ AC Distribution Blocks

Item Part No. Part Description Qty.
1 041012 #8-32 x 1/2 MACHINE SCREW 2
2 044003 #8-32 KEPS HEX NUT 2
3 104779 AC DISTRIBUTION BLOCK ERIFLEX 2
4 117293P PANEL BREAKER CONTROL BOX 1
5 056019 1/4-20 X 3/4 HEX FLANGE SCREW 2
6 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINE SCREW 2
7 044018 #10-24 NYLOCK HEX NUT 2
8 116663 LONG POWER CORD 1
9 116662 SHORT POWER CORD 1
10 116710 DISTRIBUTION BLOCK TO MAIN BREAKER WIRES 1

NS 119750 SCHEMATIC AC DIST BLOCKS'TO,TWO HEATERS MAXI-HEAT 1

NS - Not Shown * * * _ Contact Allmand for more,information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

119711 B

|
DISTRIBUTION BLOCKS TO FUEL SEPARATORS

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.7 - DC Distribution Blocks Control Box Install Group

Item Part No. Part Description Qty.
1 044016 #10-24 KEPS HEX NUT 2
2 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINE SCREW 2
3 056019 1/4-20 x 3/4 HEX FLANGE SCREW 2
4 057000 1/4-20 HEX SERRATED FLANGE NUT 2
5 104254 RELAY 12V 40AMP 2
6 116734 DC DISTRIBUTION BLOCK WIRES MAXI-HEAT 1
7 116665 HEATED FUEL WATER SEPARATOR LONG CQRD 1
8 116664 HEATED FUEL WATER SEPARATOR SHORT, CORD 1

NS 113541 ROCKER SWITCH SPST ON /OFF 1

NS 124325 SCHEMATIC DC DIST BLOCKS TWOWHFWS MAXI-HEAT 1

NS - Not Shown * * * . Contact Allmand for more mformation.

. ©2021 Briggs & Stratton




3.8 - DC Distribution Terminal Blocks

SN 36-000001 and UP

i

——110/d50d5508
C O &=t =
=—T] ] —

e Q@ _
— (0=
N L L

116734_A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.8 - DC Distribution Terminal Blocks

Item Part No. Part Description Qty.
-- 116734 DC DISTRIBUTION BLOCK WIRES MAXI-HEAT 1
1 114488 DIN RAIL 6.00 INCH 1
2 107369 SPRING TERMINAL BLOCK RED 24-10 AWG 2
3 107540 FUSE TERMINAL BLOCK 24-10 AWG 3
4 107371 SPRING TERMINAL BLOCK BLACK 24-10 AWG 3
5 107377 END STOP 24-10 AWG 2
6 116716 GMA FUSE 10 AMP 3

NS 107378 JUMPER 2 POLE 24-10 AWG 1
NS 107379 JUMPER 3 POLE 24-10 AWG 1
NS - Not Shown * * * . Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

119709_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.9 - Deep Sea Control Panel Harness Install Group

Item Part No. Part Description Qty.
1 041019 #10-32 x 3/8 PH-ROUND HEAD MACHINE SCREW 4
2 041260 #4-40 x 1/2 PH-FLAT HEAD MACHINE SCREW 6
3 044002 #4-40 NYLOCK HEX NUT 6
4 043017 #10 INTL TOOTH LOCK WASHER 1
5 116657 DEEP SEA CONTROL PANEL MAXI-HEAT HARNESS 1
6 118118 DECAL FUSE LOCATION HEATER 1
7 116956 4 WAY FLANGE RECEPTACLE 1

105847 WEDGELOCK 4-WAY RECEPTACLE 1

3 116957 8 WAY FLANGE RECEPTACLE 1
105848 WEDGELOCK 8-WAY RECEPTACLE 1

9 116955 6 WAY FLANGE RECEPTACLE 1
118139 WEDGELOCK 6-WAY RECERTACLE 1

NS 102537 DEEP SEA 3110 CONTROLLER 1
NS 103864 FUSE HOLDER INLINE BLADE 1
104990 FUSE BLADE 2AMP ATO/ATC 1

NS 713002A DIODE, 6A, 4Q0V, P600G 3
NS 119735 SCHEMATIC CONTROL PANEL DEEP SEA HARNESS MAXI HEAT | 1

NS - Not Shown * ** . Cgntact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

@/

@\

—r={Hil

10

303-6 @

VR

AN\

\

BUSSMANN
))©
J

107927_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.10 - Deep Sea Control Panel Fuse Box

Iltem Part No. Part Description - Qty.
- 116657 HARNESS DEEP SEA CONTROL PANEL MAXI-HEAT 1
1 105199 BUSSMANN 45 PIN BOARD MODULE 1
2 105201 35 AMP SPST RELAY 3
3 105202 50 AMP SPST RELAY 1
4 105832 CIRCUIT BREAKER 30A 1
5 105204 RESISTOR 680HM 1
6 105843 5A MINI FUSE 2
7 105876 7.5A MINI FUSE 1

NS - Not Shown *** _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 to 36-000795

Heater Electronic Control Unit Install Group |

3.11

119716_B

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 to 36-000795

3.11 - Heater Electronic Control Unit Install Group |

Item Part No. Part Description Qty.
1 711036 3/8 NYLON WASHER 7/8 OD x .344 ID 1
2 041072 1/4-20 x 1 1/4 SL-HEX WASHER HEAD MACHINE SCREW 1
3 057000 1/4-20 HEX SERRATED FLANGE NUT 4
4 100644 RUBBER WASHER 1
5 056019 1/4-20 x 3/4 HEX FLANGE SCREW 2
6 116729 2 HEATER COMMUNICATION CORD 1
7 117237 MCS HECU WITH WIRES 1
8 118353 CORD GRIP M16 x 1.5 PCG 1

NS 117238 D-HMI 7" SCREEN 1

NS 119746 SCHEMATIC HEATER CONTROLLCORD2'HEATER MAXI-HEAT 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000796 and UP

124316_A

i //4

HEATER CONTROL UNIT TO BURNER UNITS

L ez =SS

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000796 and UP

3.12 - Heater Electronic Control Unit Install Group Il

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 1
2 118353 CORD GRIP M16 x 1.5 PCG 1
3 057000 1/4-20 HEX SERRATED FLANGE NUT 2
4 100644 RUBBER WASHER 1
5 056019 1/4-20 x 3/4 HEX FLANGE SCREW 2
6 116729 2 HEATER COMMUNICATION CORD 1
7 117237 MCS HECU WITH WIRES 1

NS 117238 D-HMI 7" SCREEN 1

NS 119746 SCHEMATIC HEATER CONTROL CORD 2'HEATER MAXI-HEAT 1

NS - Not Shown * ** _ Contact Allmand for more information.

©2021 Briggs & Stratton




3.13 - Emergency Stop

SN 36-000001 and UP

120271_A

NO E-STOP PLUG
INSTALL

119718 A

Maxi-Heat® 1MBTU Parts Catalos




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.13 - Emergency Stop

Item Part No. Part Description Qty.
1 118234 WIRE HARNESS EMERGENCY STOP MAXI-HEAT 1
2 108912 40mm PUSH-PULL EMERGENCY STOP 22mm MOUNTING 1
3 118423 BUTTON PLUG FLUSH-TYPE HEAD 7/8 1
NS 105567 DECAL EMERGENCY STOP 1
NS 119747 SCHEMATIC EMERGENCY STOP MAXI-HEAT 1
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

104472_F

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

3.14 - 8kW Marathon Generator

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 651012P GENERATOR MOUNT BRACKET 1
2 101075 GENERATOR MARATHON 8kW 60Hz 1
3 046041 5/16-18 x 1/2 PT FLANGE HEAD BOLT 6
4 043065 3/8 SPLITLOCK WASHER 10
5 046115 3/8-16 x 1 1/4 HEX HEAD BOLT 8
6 046110 3/8-16 x 1 HEX HEAD BOLT 2

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

119724 A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

3.15 - 8kW Marathon Generator Cord Install Group

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 1
2 044003 #8-32 NC KEPS NUT 4
3 041012 #8-32 x 1/2 MACHINE SCREW 4
4 105628 1-1/4 CORD GRIP 2
5 350363 1-1/4 LOCKNUT 2
6 116736 8kW 6/4 MAXI-HEAT GENERATOR CORD 1
7 350354 35 AMP DOUBLE POLE BREAKER 1
8 106144 11/2 CUSH CLAMP W/ 3/8 HOLE 2

NS 119748 SCHEMATIC GENERATOR CORD 8kW MARATHON MAXI-HEAT 1

NS - Not Shown * ** _ Contact Allmand for more information.

©2021 Briggs & Stratton




4.1 - Fluid Containment Group




MAXI-HEAT® 1IMBTU

4.1 - Fluid Containment Group

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 111922 1-1/4 TANK FLANGE ASSEMBLY 4
2 116721 1-1/4 PIPE NIPPLE 1
3 111923 TANK FLANGE HEX PLUG 2
4 116690 TRAY CONTAINMENT LARGE CAPACITY 1
5 116047 TRAY CONTAINMENT BURNER FUEL TANK 1
6 105916 3/4 CORD GRIP NYLON 1
7 113650 O-RING 1
8 022036 3/4 CORD GRIP NUT 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

4.2 - Single Poly Fuel Tank Group

120010_A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.2 - Single Poly Fuel Tank Group

Item Part No. Part Description Qty.
1 116685 ASSEMBLY TANK POLYETHYLENE 210 GALLON 1
2 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 11
3 056009 3/8-16 x 3/4 SERRATED FLANGE HEX SCREW 1
4 330463 11/16 RUBBER GROMMET 2
5 117513P PLATE FUEL TANK HOLD DOWN REAR SINGLE_JANK 1
6 117512P PLATE FULE TANK HOLD DOWN FRONT SINGLE TANK 1
7 117520P PANEL ENGINE DIVIDER BOTTOM SINGLE TAN 1
8 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 3

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

120010_A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.3 - Single Steel Fuel Tank Group

Item Part No. Part Description Qty.
1 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 3
2 122009P TANK FUEL HEATER STEEL DOUBLE WALL 175 GALLONS 1
3 120413P PLATE HOLD DOWN STEEL TANK 2
4 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 11
5 056010 3/8-16 x 1 SERRATED FLANGE HEX SCREW 2
6 057007 3/8-16 HEX NYLOCK FLANGE NUT 2
7 120694P PANEL ENGINE DIVIDER BOTTOM STEEL FUEL TANK 1
8 118301 EDGE TRIM 11mm BULB x 4.0 1

NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

4.4 - Triple Poly Fuel Tank Group




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.4 - Triple Poly Fuel Tank Group

Item Part No. Part Description Qty.
1 116050 TANK ASSEMBLY POLYETHYLENE 50 GALLON 1
2 116051 TANK ASSEMBLY POLYETHYLENE 115 GALLON 2
3 117508P PLATE FUEL TANK HOLD DOWN FRONT 1MBTU 1
4 117509P PLATE FUEL TANK HOLD DOWN MIDDLE 1MBTU 1
5 117510P PLATE FUEL TANK HOLD DOWN REAR 1MBTU 1
6 117511P PLATE FUEL TANK HOLD DOWN STRAP 1
7 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SEREW 15
8 053020 5/16-18 x 1 CARRIAGE BOLT 1
9 057008 5/16-18 HEX NYLOCK FLANGE NUT 1
10 056009 3/8-16 x 3/4 SERRATED FLANGEHEX SEREW 3
11 045217 5/16 PUSH NUT 1
12 117228P PANEL ENGINE DIVIDER B@T TOM MULTI FUEL TANK 1
13 105408 GROMMET NUT DOUBLE'SPLIT SQUARE HEAD 3

NS - Not Shown * * * . Contact Allmapd for more information.

. ©2021 Briggs & Stratton




SN 36-000001 to 36-000795

4.5 - Poly Tank Fuel Sender |

119713 A
119715 A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 to 36-000795

4.5 - Poly Tank Fuel Sender |

Item Part No. Part Description Qty.
1 112641 VERTICAL SHAFT FUEL LEVEL SENDER 1
2 056022 #10-24 X 1/2 SERRATED FLANGE HEX SCREW 5
NS 116733 THREE FUEL TANK AND DOOR SWITCH CORDS 1
NS 116730 ONE FUEL TANK AND DOOR SWITCH CORDS 1
NS 119741 SCHEMATIC 3-FUEL TANK 2-DOOR SWITCH MAXI-HEAT 1
NS 119744 SCHEMATIC 1-FUEL TANK 2-DOOR SWITCH MAXI-HEAT 1
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000796 and UP

4.6 - Poly Tank Fuel Sender |1

119713 A
119715 A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000796 and UP

4.6 - Poly Tank Fuel Sender Il

Item Part No. Part Description Qty.
1 112641 VERTICAL SHAFT FUEL LEVEL SENDER 1
2 056022 #10-24 X 1/2 SERRATED FLANGE HEX SCREW 5

INLET TO EXHAUST DOOR SWITCH TO EXHAUST.DOOR
NS 123194 SWITCH CORD 2
NS 123193 ONE FUEL TANK AND DOOR SWITCH CORDS 1
NS 123255 TWO FUEL SENDER WIRE HARNESS MAXI-HEAT 1
NS 124454 SCHEMATIC 3 FUEL GAUGES & 2 FUEL SENBERS'MAXI-HEAT 1
SCHEMATIC 1 FUEL TANK INLET EXHAUST. SWITCHES
NS 124311 MAXI-HEAT 1
NS - Not Shown * ** _ Contact Allmand for more infermation.

©2021 Briggs & Stratton




SN 36-000001 to 36-000795

4.7 - Steel Tank Tank Fuel Sender |

119713 A
119715 A




MAXI-HEAT® 1MBTU

SN 36-000001 to 36-000795

4.7 - Steel Tank Tank Fuel Sender |

Item Part No. Part Description Qty.
1 122099 VERTICAL SHAFT FUEL LEVEL SENDER 15 INCHES 1
2 102556 SCREW #8 x 3/4 5
NS 116730 ONE FUEL TANK AND DOOR SWITCH CORDS 1
NS 119744 SCHEMATIC 1-FUEL TANK 2-DOOR SWITCH MAXI-HEAT: 1
NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000796 and UP

4.8 - Steel Tank Tank Fuel Sender Il

119713 A
119715 A




MAXI-HEAT® 1IMBTU

SN 36-000796 and UP

4.8 - Steel Tank Tank Fuel Sender 11

Item Part No. Part Description Qty.
1 122099 VERTICAL SHAFT FUEL LEVEL SENDER 15 INCHES 1
2 102556 SCREW #8 x 3/4 5
INLET TO EXHAUST DOOR SWITCH TO EXHAUST.DOOR
NS 123194 SWITCH CORD 2
NS 123193 ONE FUEL TANK AND DOOR SWITCH CORDS 1
SCHEMATIC 1 FUEL TANK INLET EXHAUST SWITCHES
NS 124311 MAXI-HEAT 1
NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

4.9 - Remote Fuel Option Assembly Group

124295 A
124300_A
124317 _A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.9 - Remote Fuel Option Assembly Group

Item Part No. Part Description Qty.
1 105998 TRIM GASKET SIDE BEAD 1/16 WITH 3/8 BULB X 5.0 3
2 330463 11/16 RUBBER GROMMET 10
3 118454 DECAL REMOTE FUEL VALVE DIRECTION 1

124252 FUEL DISTRIBUTION MANIFOLD 1
4 124294 SUB-ASSEMBLY SINGLE POLY TANK REMOTE EUEL VALVE 1

124301 SUB-ASSEMBLY STEEL TANK REMOTE FUEL VALVE 1

124318 SUB-ASSEMBLY MULTI POLY TANK REMOTEWUEL VALVE 1
5 433400 #4 HOSE CLAMP 9
6 057000 1/4-20 HEX SERRATED FLANGE NUT; 2
7 101266 HOSE 3/8 SAE 30R7 X 12 1
8 120803 FUEL PUMP 12V 1
9 120706P BRACKET BOOSTER FUEL:RUMP MOUNT 1
10 100859 7/81D X 1 1/4 OD GROMMET 1
11 045216 1/4-20 TINNERMAN NUT 4
12 122474 DECAL REMOTEFUEL SWITCH 1
13 122052 SWITCH REDILLUMINATED SPST ROCKER 1
14 121920 5/16-18 X 5/8 SERRATED FLANGE HEX SCREW 4
15 056019 1/4-20 X 3/4 HEX FLANGE SCREW 6

NS 118301 EDGETRIMW11MM BULB UL X 2.25 1

NS 122051 HARNESS/IREMOTE FUEL BOOSTER PUMP 1

NS 122054 \WIRE REMOTE FUEL BOOSTER PUMP SWITCH 1

NS 124355 SCHEMATIC FUEL LINE REMOTE FUEL MULTI TANK HEATER 1

NS 124323 SCHEMATIC FUEL LINE REMOTE FUEL SINGLE STEEL TANK 1

NS 120681 SCHEMATIC FUEL LINE REMOTE FUEL SINGLE TANK HEATER 1

NS - Not Shawn * * * . Contact Allmand for more information.

. ©2021 Briggs & Stratton




124320_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.10 - Remote Fuel Option Side Panel Install Group

Item Part No. Part Description Qty.
1 120358P PLATE BULHEAD MOUNT 2
2 056019 1/4-20 X 3/4 HEX FLANGE SCREW 8
3 118457 BRASS TPF REDUCING ADAPTER .75 MNPT - .375FNPT 2
4 433162 .375 MNPT PUSH-LOK .375 HOSE 2
5 118610 THROUGH-WALL STRAIGHT CONNECTOR .75 ENPTF, 2
6 118463 BRASS TPF PLUG .75 MNPT 2
7 101266 HOSE 3/8 SAE 30R7 X 3.0 1
8 433400 #4 HOSE CLAMP 1
9 057000 1/4-20 HEX SERRATED FLANGE NUT 8
10 101266 HOSE 3/8 SAE 30R7 X 24.0 1
NS 122090 DECAL REMOTE FUEL CONNECTION 1
NS 107045 LOW SULFER FUEL DECAL 1
NS 122465 DECAL DIESEL HAZMAT 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

124295 A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.11 - Remote Fuel Option Single Poly Tank Fuel Lines

Item Part No. Part Description Qty.
1 081016 HOSE 1/4 SAE 30R7 X 86.0 1
2 101266 HOSE 3/8 SAE 30R7 X 84.0 1
3 101266 HOSE 3/8 SAE 30R7 X 88.0 1
4 101266 HOSE 3/8 SAE 30R7 X 42.0 1
5 101266 HOSE 3/8 SAE 30R7 X 50.0 1
6 081016 HOSE 1/4 SAE 30R7 X 127.0 1
7 101266 HOSE 3/8 SAE 30R7 X 87.0 1
8 081018 HOSE 5/16 SAE 30R7 X 94.0 1
9 101266 HOSE 3/8 SAE 30R7 X 90.0 1
10 101266 HOSE 3/8 SAE 30R7 X 67.0 1
11 101266 HOSE 3/8 SAE 30R7 X 36.0 1
12 081018 HOSE 5/16 SAE 30R7 X 120:0 1
13 101266 HOSE 3/8 SAE 30R7 X 24.0 1
14 101266 HOSE 3/8 SAE 30R7 X 3.0 1
15 101266 HOSE 3/8 SAE 30R7 X(12.0 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

124318 A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.12 - Remote Fuel Option Triple Poly Tank Fuel Lines

Item Part No. Part Description Qty.
1 081016 HOSE 1/4 SAE 30R7 X 73.0 1
2 101266 HOSE 3/8 SAE 30R7 X 69.0 1
3 101266 HOSE 3/8 SAE 30R7 X 17.0 1
4 101266 HOSE 3/8 SAE 30R7 X 28.0 1
5 101266 HOSE 3/8 SAE 30R7 X 68.0 1
6 081016 HOSE 1/4 SAE 30R7 X 110.0 1
7 101266 HOSE 3/8 SAE 30R7 X 24.0 1
8 081018 HOSE 5/16 SAE 30R7 X 89.0 1
9 101266 HOSE 3/8 SAE 30R7 X 82.0 1
10 101266 HOSE 3/8 SAE 30R7 X 56.0 1
11 101266 HOSE 3/8 SAE 30R7 X 43.0 1
12 081018 HOSE 5/16 SAE 30R7 X 110:0 1
13 101266 HOSE 3/8 SAE 30R7 X 24.0 1
14 101266 HOSE 3/8 SAE 30R7 X 3.0 1
15 101266 HOSE 3/8 SAE 30R7 X(12.0 1

NS - Not Shown * % * _ ContaCt Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

4.13 - Remote Fuel Option Steel Tank Fuel Lines

HEATER 1 HEATER 2

124301_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.13 - Remote Fuel Option Steel Tank Fuel Lines

Item Part No. Part Description Qty.
1 081016 HOSE 1/4 SAE 30R7 X 86.0 1
2 101266 HOSE 3/8 SAE 30R7 X 84.0 1
3 101266 HOSE 3/8 SAE 30R7 X 88.0 1
4 101266 HOSE 3/8 SAE 30R7 X 42.0 1
5 101266 HOSE 3/8 SAE 30R7 X 50.0 1
6 081016 HOSE 1/4 SAE 30R7 X 127.0 1
7 101266 HOSE 3/8 SAE 30R7 X 87.0 1
8 081018 HOSE 5/16 SAE 30R7 X 82.0 1
9 101266 HOSE 3/8 SAE 30R7 X 80.0 1
10 101266 HOSE 3/8 SAE 30R7 X 67.0 1
11 101266 HOSE 3/8 SAE 30R7 X 36.0 1
12 081018 HOSE 5/16 SAE 30R7 X 1110 1
13 101266 HOSE 3/8 SAE 30R7 X 24.0 1
14 101266 HOSE 3/8 SAE 30R7 X 3.0 1
15 101266 HOSE 3/8 SAE 30R7 X(12.0 1

NS - Not Shown * % * _ ContaCt Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

4.14 - Battery Cables

119722_A

119721 A




MAXI-HEAT® 1IMBTU

4.14 - Battery Cables

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 113656 BATTERY CABLE RED 2GA x 42.00 1
2 027015 BATTERY CABLE BLACK 2GA x 27.00 1
3 045217 5/16 PUSH NUT 1
4 107115 GM STYLE BATTERY HOLD-DOWN 1
5 053024 5/16-18 x 1 3/4 CARRIAGE BOLT 1
6 047010 5/16 FLAT WASHER 1
7 057006 5/16-18 SERRRATED FLANGE NUT 1

NS - Not Shown

* * * _ Contact Allmand for more information:

©2021 Briggs & Stratton



SN 36-000001 and UP

120339_A
120341_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.15 - Battery Disconnect and Cables

Item Part No. Part Description Qty.
1 113656 BATTERY CABLE RED 2GA x 42.00 1
2 103483 LOCK OUT BATTERY DISCONNECT 1
3 102534 SWITCH BATTERY DISCONNECT 4 TERMINAL 1
4 120277P MOUNT BATTERY DISCONNECT MAXI-HEAT 1
5 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 3
6 041021 #10-24 x 1/2 PH-ROUND HEAD MACHINE SCREW 2
7 057004 #10-24 SERRATED FLANGE HEX LOCKNUT 2
8 105111 BATTERY CABLE BLACK x 42.00 BATTERYADISCONNECT 1
9 105093 BATTERY CALBE BLACK BATTERY DISCONNECT 1

NS 046060 5/16-18 x 1 1/2 HEX HEAD BOLT 2
NS 104777 DECAL BATTERY DISCONNECT 1
NS 105301 SCHEMATIC BATTERY DISEGONNECT 1

NS - Not Shown * * * _ Contact Allmand for. more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

4.16 - Oil Drain Line

120087_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.16 - Oil Drain Line

Item Part No. Part Description Qty.
1 610215 1/2 NPT NIPPLE 1
2 104865 3/8 HOSE x 1/2 NPT BARB 1
3 081017 3/8 YELLOW FULE LINE HOSE x 40.0 1
4 651193 DRAIN VALVE (CAT C1.1) 1

848299 DRAIN VALVE (KUBOTA D1105) 1
5 026106 1/2 NPT PLUG 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

4.17 - Radiator Coolant Reservoir

119785_A

[©)

@W@@@@@@@@@@@@@@@@@@@@g

I

0
il

0
V73

4

A

A
3

(9
N

55
s
2/

Dy
ANNRS

v S
 —
C——

VA Vo NXN% =
SN S AN

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

4.17 - Radiator Coolant Reservoir

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 2
2 117835P PLATE MOUNT COOLANT RESERVOIR 1
3 650027 RESERVOIR COOLANT WITH BRACKET ENGINE 1
4 053005 1/4-20 x 1/2 CARRIAGE BOLT 2
5 057000 1/4-20 HEX SERRATED FLANGE NUT 2
6 102268 1/4 HOSE x 16.00 1
7 102268 1/4 HOSE x 48.00 1

NS - Not Shown * * * _ Contact Allmand for more information:

©2021 Briggs & Stratton




SN 36-000001 and UP

5.1 - CAT C1.1 Engine Assembly Group (1 of 4)

119710_A

j=2]
S
8
©
o
2
©
o
=)
=
Jas]
=
—
£
5]
T
%
©
=



5.1 - CAT C1.1 Engine Assembly Group (1 of 4)

MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

Item Part No. Part Description Qty.
-- 112561 CAT C1.1 ENGINE 1
1 053020 5/16-18 x 1 CARRIAGE BOLT 14
2 105393 JB RADIATOR SMALL ENGINES 1.0L/1.1L 1
3 108889P ENGINE BRACKET LEFT WELDMENT CAT C1.1 1
4 108751 RADIATOR HOSE LOWER CAT C1.1 1
5 108750 RADIATOR HOSE UPPER CAT C1.1 1
6 114857 MUFFLER NLV CAT C1.1 1
7 112309P MUFFLER BRACKET WELDMENT CAT €1.% 1
8 105744 4 3/4 MUFFLER U-BOLT 1
9 043085 1/2 SPLITLOCK WASHER 7
10 042300 M12 x 25mm x 1.25mm HEX HEAD,CS 7
11 118261 PIPE EXHAUST HEATER CAI Cd.1 1
12 045034 #16 CLAMP HOSE 4
13 044029 3/8-16 SERRATED FLANGE'NUT 2
14 057008 5/16-18 HEX NYEOCKELANGE NUT 8
15 713086 1-3/8 MUFFLER CLEAMP 2
16 112211 1-5/8 MUFFLER'EXHAUST CLAMP 1
NS 119696P BRACKE®# EXHAUST PIPE CAT C1.1 1
NS 110113 CAT CERENGINE HARNESS 1
NS 113494 CAT C1.1 40AMP CHARGE CIRCUIT FUSE 1
NS 106309 JCASE 40A LITTLE FUSE 1
NS 110112 CAI 1.1L SCHEMATIC 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

5.1 - CAT C1.1 Engine Assembly Group (2 of 4)

FILTERS AND FUEL
PUMR INSTALL

119710_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

5.1 - CAT C1.1 Engine Assembly Group (2 of 4)

Item Part No. Part Description Qty.
1 108891P ENGINE BRACKET RIGHT WELDMENT CAT C1.1 1
2 105402P PLATE MOUNT FUEL PUMP 1
3 113327P MOUNT AIR CLEANER CAT C1.1 1
4 043085 1/2 SPLITLOCK WASHER 7
5 042300 M12 x 25mm x 1.25mm HEX HEAD CS 7
6 043050 1/4 INTL TOOTHLOCK WASHER 1
7 047005 1/4 FLAT WASHER 2
8 102573 1/4-20 x 3/4 HEX HEAD CS 2
9 044023 1/4-20 NYLOCK HEX NUT 2
10 047010 5/16 FLAT WASHER 13
11 046110 3/8-16 x 1 HEX HEAD CS 3
12 046120 3/8-16 x 1 1/2 HEX HEAD CS 2
13 044038 3/8-16 NYLOCK HEX NUT: 2
14 043055 5/16 SPLITLOCK WASHER 5
15 042027 M8 x 16mm x 1.25mmHEX HEAD CS 4
16 651193 DRAIN VALVE 1
17 112464 CAT 1.1L FUEL FILTER 1
18 114114 CAT 1.1L&VUEL PUMP 1
19 650304 CAT L 1BOILFILTER 1

NS 120547 FILTER KIT 1IMBTU CAT 1.1 1
NS - Not Shown * &% - Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

5.1 - CAT C1.1 Engine Assembly Group (3 of 4)

AIR INTAKE INSTALL

WITH BLOCK HEATER OPTION
|

114097_D




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

5.1 - CAT C1.1 Engine Assembly Group (3 of 4)

Item Part No. Part Description Qty.
111568 AIR CLEANER ASSEMBLY STRAIGHT INLET 1
1 650290 AIR FILTER 1
104795 AIR FILTER SERVICE INDICATOR KIT 1
2 113332 AIR INTAKE HOSE SMALL ENGINE 1
3 045038 #32 HOSE CLAMP 2
4 053022 5/16-18 x 1 1/4 CARRIAGE BOLT 2
5 045217 5/16 PUSH NUT 1
6 651192 BLOCK HEATER CAT C1.1 1
7 044031 5/16-18 KEPS HEX NUT PL 2
NS 120547 FILTER KIT IMBTU CAT 1.1 1

NS - Not Shown * * * . Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

5.1 - CAT C1.1 Engine Assembly Group (4 of 4)

RADIATOR AND ENGINE
MOUNTING INSTALL

\@> 119710_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

5.1 - CAT C1.1 Engine Assembly Group (4 of 4)

Item Part No. Part Description Qty.
1 114830P WELMENT ENGINE TRAY HEATER 1
2 107028 ENGINE ISOLATOR LIGHT DUTY MOUNT 4
3 053020 5/16-18 x 1 CARRIAGE BOLT 14
4 045217 5/16 PUSH NUT 14
5 057008 5/16-18 HEX NYLOCK FLANGE NUT 12
6 056013 3/18-16 x 1 3/4 SERRATED FLANGE BOLT 4
7 117223P BRACKET ANGLE RADIATOR MOUNT LEFT 1
8 117222P BRACKET ANGLE RADIATOR MOUNT RIGHT 1
9 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 26
10 117759P PLATE BRACE RADIATOR SUPPORT: 1
11 117578P PANEL SIDE RADIATOR SHRQUD 2
12 117579P PANEL TOP/BOTTOM RADIATOR SHROUD 2
13 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 12
14 105393 JB RADIATOR SMALKENGINES 1.0L/1.1L 1
15 108862P FINGER GUARD"CGATC1.1 1
16 108861P FAN SHROUD,CAT €1.1 1
17 047010 5/16 FLAT WASHER 14
18 044033 5/16-18 NYLOCK HEX NUT 8
19 041071 5/16-18%3/4PHILLIPS HEAD MACHINE SCREW 4
20 046045 5/16-18 x 3/4 HEX HEAD CS 6
21 107115 GM'STYLE BATTERY HOLD-DOWN 1
22 053024 5/26-18 x 1 3/4 CARRIAGE BOLT 1
23 057006 5/16-18 SERRRATED FLANGE NUT 1

NS - Not Shown * * * . Contact Allmand for more information.

. ©2021 Briggs & Stratton




5.2 - CAT C1.1 Fuel Lines

SN 36-000001 and UP

Q
0
4
6
5
7
2 119710 A

Maxi-Heat® 1MBTU Parts Catalog .




MAXI-HEAT® 1IMBTU

5.2 - CAT C1.1 Fuel Lines

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 081016 HOSE 1/4 BLACK FUEL LINE x 43.00 1
2 081018 HOSE 5/16 BLACK FUEL LINE x 43.00 1
3 433400 #4 HOSE CLAMP 8
4 081018 HOSE 5/16 BLACK FUEL LINE x 7.00 1
5 081018 HOSE 5/16 BLACK FUEL LINE x 20.00 1
6 112464 CAT 1.1L FUEL FILTER 1
7 114114 CAT 1.1L FUEL PUMP 1

NS - Not Shown

* * * _ Contact Allmand for more information:

©2021 Briggs & Stratton



SN 36-000001 and UP

120282_A

118356_A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

5.3 - CAT C1.1 Pacbrake Air Intake Valve Option

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 2
2 056012 1/4-20 x 1 1/2 SERRATED FLANGE HEX HEAD SCREW 2
3 057000 1/4-20 HEX SERRATED FLANGE NUT 2
4 113332 AIR INTAKE HOSE SMALL ENGINE 1
5 122739 PACBRAKE TOGGLE SWITCH KIT 1
6 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 2
7 120845P PACBRAKE MOUNTING PLATE MAXI-HEAT 1
8 118356 PACBRAKE 1.75” AIR INTAKE VALVE KT}, COMPLETE 1
9 122729 PACBRAKE AC FREQUENCY WIRE HARNESS MAXI-HEAT 1
10 122730 PACBRAKE DC WIRE HARNESS MAXI-HEAT 1
11 122735 PACBRAKE 1.75” AIR INTAKE YALVE 1
12 122736 PACBRAKE AIR INTAKE VALVE'CONTROL MODULE 1
13 122737 PACBRAKE SAE 262 BAND CLAMP 4

NS 103864 FUSE HOLDER INLINE BLADE 1

NS 104990 FUSE BLADE 2ANMP ATO/ATC 1

NS 105844 15 AMP MINIFUSE 1

NS 117814 WIRE SCHEMATIC PACBRAKE AIR VALVE 1

NS - Not Shown * ** . Cgntact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

|

il < 2= ——

119721_C

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

5.4 - CAT C1.1 Ground Wire

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 053020 5/16-18 X 1 CARRIAGE BOLT 1
2 043060 5/16 INTL TOOTH LOCK WASHER 2
3 057008 5/16-18 HEX NYLOCK FLANGE NUT 2
4 114800 GROUND WIRE 10 AWG 1
5 047010 5/16 FLAT WASHER 1
6 046110 3/8-16 x 1 HEX HEAD CS 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

6.1 - Kubota D1105 Engine JB Radiator Assembly Group (1 of 3)

119712_A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

6.1 - Kubota D1105 Engine JB Radiator Assembly Group (1 of 3)

Item Part No. Part Description Qty.
104479 ENGINE D1005 NRTC/NTE KUBOTA 1
N 105397 ENGINE D1105 NRTC/NTE T4F KUBOTA 1
1 713086 1 3/8 MUFFLER CLAMP 4
2 114858 TAIL PIPE NLV KUBOTA D1005/D1105 1
3 118262 PIPE EXHAUST HEATER KUBOTA ENGINE 1
4 047010 5/16 FLAT WASHER 8
5 042151 M10 SPLIT LOCK WASHER 8
6 042038 M10 x 20mm x 1.25mm HEX HEAD BOLL 4
7 045034 #16 HOSE CLAMP 4
8 102131 M8 SPLIT LOCK WASHER 2
9 042027 M8 x 16mm x 1.25mm HEX HEAD BOLT 2
10 102127 M8 x 35mm x 1.25mm HEX HEAD BOLT 2
11 042081 M8 x 1.25mm NYLOCK HEX NUT 2
12 047005 1/4 FLAT WASHER 4
13 103470P BRACKET ENGINE FOOT RIGHT WELDMENT KUBOTA 1
14 105393 JB RADIATORSMALL ENGINES 1.0L/1.1L 1
15 107119 RADIATOR HOSE'UPPER KUBOTA NL5000 1
16 107120 RADIATOR,HOSEWLOWER KUBOTA NL5000 1
17 107356P MOUNT WELDED AIR FILTER NL5000 1
650262 AIR CLEANER RADIAL SEAL 1
18 650263 MOUNIING BAND AIR CLEANER 1
650290 DONALDSON AIR FILTER 1
19 352139 KUBOTA BOX MUFFLER 1
20 045038 #32 HOSE CLAMP 2
21 101734 AIR INTAKE HOSE SMALL ENGINES 1
22 352373 KUBOTA D1005/D1105 BLOCK HEATER 1
NS 120546 FILTER KIT 1IMBTU KUBOTA 1005 1
NS 105875 KUBOTA D1005 CHARGE CIRCUIT 30 AMP FUSE 1
1005872 JCASE 30AMP FUSE 1
NS 112774 KUBOTA D1105 CHARGE CIRCUIT FUSE 1
106309 FUSE JCASE® 40A 1
NS 108043 ENGINE HARNESS ALL WHITE WIRES KUBOTA 1005/1105 1
NS 108044 SCHEMATIC 30 AMP ENGINE HARNESS KUBOTA D1005 1
NS 112776 SCHEMATIC 40 AMP ENGINE HARNESS KUBOTA D1105 1

NS - Not Shown * * * _ Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

6.1 - Kubota D1105 Engine JB Radiator Assembly Group (2 of 3)

FILTERS AND FUEL

PUMR INSTALL
14

119712_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

6.1 - Kubota D1105 Engine JB Radiator Assembly Group (2 of 3)

Item Part No. Part Description Qty.
1 848299 DRAIN VALVE 1
2 042151 M10 SPLIT LOCK WASHER 8
3 042038 M10 x 20mm x 1.25mm HEX HEAD BOLT 4
4 103469P BRACKET ENGINE FOOT LEFT WELDMENT KUBOTA 1
5 119703P PLATE MOUNT FUEL PUMP HEATER 1
6 047010 5/16 FLAT WASHER 2
7 046105 3/8-16 x 3/4 HEX HEAD CS 2
8 044023 1/4-20 NYLOCK HEX NUT 2
9 043020 1/4 SPLITLOCK WASHER 2
10 046010 1/4-20 x 3/4 HEX HEAD CS 2
11 920745 FUEL FILTER 1
12 920743 OIL FILTER 1
13 103331 FUEL PUMP 1

650262 AIR CLEANER RADIAL SEAL 1
14 650263 MOUNTING BANDWAIRICLEANER 1
650290 DONALDSONAIRFILIER 1

NS 120546 FILTER KIT 1IMBTU KUBOTA 1005 1

NS 340302 HIGH TEMP SWITCH 1

NS 340301 OIL PRESSURE SWITCH 1

NS 920751 FUEL'SHUT OFF SOLENOID 1

NS - Not Shown * #% - Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

RADIATOR AND ENGINE
MOUNTING INSTALL

119712_A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

6.1 - Kubota D1105 Engine JB Radiator Assembly Group (3 of 3)

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 24
2 117578P PANEL SIDE RADIATOR SHROUD 2
3 117579P PANEL TOP/BOTTOM RADIATOR SHROUD 2
4 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 12
5 117223P BRACKET ANGLE RADIATOR MOUNT LEFT 1
6 117222P BRACKET ANGLE RADIATOR MOUNT RIGHT 1
7 053020 5/16-18 x 1 CARRIAGE BOLT 12
8 057008 5/16-18 HEX NYLOCK FLANGE NUT 12
9 045217 5/16 PUSH NUT 13
10 117759P PLATE BRACE RADIATOR SUPPORT: 1
11 047010 5/16 FLAT WASHER 9
12 046045 5/16-18 x 3/4 HEX HEAD 6
13 110318P KUBOTA FINGER GUARB NL5000 1
14 107184P FAN SHROUD SHORFJBRADIATOR KUBOTA ENGINE NLV 1
15 105393 JB RADIATOR SMALLENGINES 1.0L/1.1L 1
16 044033 5/16-18 NYLOCK HEX NUT 4
17 041071 5/16-18 x 3/4 PHILLIPS HEAD MACHINE SCREW 4
18 114830P WELMENT ENGINE TRAY HEATER 1
19 107115 GM SFYRE BATTERY HOLD DOWN 1
20 053024 5/16-18 x 1 3/4 CARRIAGE BOLT 1
21 057006 5/16-18 SERRATED FLANGE NUT 1
22 107028 ENGINE ISOLATOR LIGHT DUTY MOUNT 4
23 056013 3/8-16 x 1 3/4 SERRATED FLANGE BOLT 4

NS - Not Shown * * * _ Contact Allmand for more information.

. ©2021 Briggs & Stratton




120928 _A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

6.2 - Kubota D1105 Engine RCP Radiator Assembly Group (1 of 3)

Item Part No. Part Description Qty.
104479 ENGINE D1005 NRTC/NTE KUBOTA 1
- 105397 ENGINE D1105 NRTC/NTE T4F KUBOTA 1
1 713086 1 3/8 MUFFLER CLAMP 4
2 114858 TAIL PIPE NLV KUBOTA D1005/D1105 1
3 118262 PIPE EXHAUST HEATER KUBOTA ENGINE 1
4 047010 5/16 FLAT WASHER 8
5 042151 M10 SPLIT LOCK WASHER 8
6 042038 M10 x 20mm x 1.25mm HEX HEAD BOLT 4
7 045034 #16 HOSE CLAMP 4
8 102131 M8 SPLIT LOCK WASHER 2
9 042027 M8 x 16mm x 1.25mm HEX HEAD'BOLT 2
10 102127 M8 x 35mm x 1.25mm HEX HEAD BOLT 2
11 042081 M8 x 1.25mm NYLOCK HEX NUT 2
12 047005 1/4 FLAT WASHER 4
13 103470P BRACKET ENGINE,FQOT /RIGHT WELDMENT KUBOTA 1
14 120488 RCP RADIATOR SUB ASSY KUBOTA MAXI-HEAT 1
15 103420 HOSE KIT RCP'RADIATOR KUBOTA 1
16 352373 KUBOTA D1005/D1105 BLOCK HEATER 1
17 107356P MOUNPWELDED AIR FILTER NL5000 1
650262 AIR CLEANER RADIAL SEAL 1
18 650263 MOUNTING BAND AIR CLEANER 1
650290 DONALDSON AIR FILTER 1
19 352139 KUBOTA BOX MUFFLER 1
20 045038 #32 HOSE CLAMP 2
21 101734 AIR INTAKE HOSE SMALL ENGINES 1
NS 120546 FILTER KIT IMBTU KUBOTA 1005 1
NS 105875 KUBOTA D1005CHARGE CIRCUIT 30 AMP FUSE 1
1005872 JCASE 30AMP FUSE 1
NS 112774 KUBOTA D1105 CHARGE CIRCUIT FUSE 1
106309 FUSE JCASE® 40A 1
NS 108043 ENGINE HARNESS ALL WHITE WIRES KUBOTA 1005/1105 1
NS 108044 SCHEMATIC 30 AMP ENGINE HARNESS KUBOTA D1005 1
NS 112776 SCHEMATIC 40 AMP ENGINE HARNESS KUBOTA D1105 1

NS - Not Shown * * * _ Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

6.2 - Kubota D1105 Engine RCP Radiator Assembly Group (2 of 3)

FILTERS AND FUEL
PUMR INSTALL

120928 _A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

6.2 - Kubota D1105 Engine RCP Radiator Assembly Group (2 of 3)

Item Part No. Part Description Qty.
1 848299 DRAIN VALVE 1
2 042151 M10 SPLIT LOCK WASHER 8
3 042038 M10 x 20mm x 1.25mm HEX HEAD BOLT 4
4 103469P BRACKET ENGINE FOOT LEFT WELDMENT KUBOTA 1
5 119703P PLATE MOUNT FUEL PUMP HEATER 1
6 047010 5/16 FLAT WASHER 2
7 046105 3/8-16 x 3/4 HEX HEAD CS 2
8 044023 1/4-20 NYLOCK HEX NUT 2
9 043020 1/4 SPLITLOCK WASHER 2
10 046010 1/4-20 x 3/4 HEX HEAD CS 2
11 920745 FUEL FILTER 1
12 920743 OIL FILTER 1
13 103331 FUEL PUMP 1

650262 AIR CLEANER RADIAL SEAL 1
14 650263 MOUNTING BANDWAIRICLEANER 1
650290 DONALDSONAIRFILIER 1

NS 120546 FILTER KIT 1IMBTU KUBOTA 1005 1

NS 340302 HIGH TEMP SWITCH 1

NS 340301 OIL PRESSURE SWITCH 1

NS 920751 FUEL'SHUT OFF SOLENOID 1

NS - Not Shown * #% - Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

6.2 - Kubota D1105 Engine RCP Radiator Assembly Group (3 of 3)

RADIATOR AND ENGINE
MOUNTING INSTALL

120928 _A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

6.2 - Kubota D1105 Engine RCP Radiator Assembly Group (3 of 3)

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 20
2 117578P PANEL SIDE RADIATOR SHROUD 2
3 117579P PANEL TOP/BOTTOM RADIATOR SHROUD 2
4 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 8
5 117223P BRACKET ANGLE RADIATOR MOUNT LEFT 1
6 117222P BRACKET ANGLE RADIATOR MOUNT RIGHT 1
7 053020 5/16-18 x 1 CARRIAGE BOLT 12
8 057008 5/16-18 HEX NYLOCK FLANGE NUT 12
9 045217 5/16 PUSH NUT 13
10 117759P PLATE BRACE RADIATOR SUPPORT 1
11 057000 1/4-20 HEX SERRATED FLANGE NUT 4
12 056009 3/8-16 X 3/4 SERRATED FLANGE HEX SCREW 2
13 120747P MOUNT LOWER RADIAT@OR RCP MAXI-HEAT 1
14 120750P SHIM SIDE RADIATOR REPMAXI-HEAT 1
15 120488 RCP RADIATORsSEB'ASSY KUBOTA MAXI-HEAT 1
16 044033 5/16-18 NYLOCK HEX NUT 2
17 041071 5/16-18 x 3/4 PHILLIPS HEAD MACHINE SCREW 2
18 114830P WELMENJ ENGINE TRAY HEATER 1
19 107115 GM SFYRE BATTERY HOLD DOWN 1
20 053024 5/16-18 x 1 3/4 CARRIAGE BOLT 1
21 057006 5/16-18 SERRATED FLANGE NUT 1
22 107028 ENGINE ISOLATOR LIGHT DUTY MOUNT 4
23 120748P MOUNT UPPER RIGHT RADIATOR RCP MAXI-HEAT 1
24 120749P MOUNT UPPER LEFT RADIATOR RCP MAXI-HEAT 1
25 056023 3/8-16 x 1 3/4 SERRATED FLANGE BOLT 4

NS - Not'Shewn * * * . Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

@ )]
]
=
2 %
©
® 7
° :
- T P ) °
) @ g
]
il S @
@ Og
O
1
0
0
0 0 f
4
2
6
119710_A

Maxi-Heat® 1MBTU Parts Catalog .




MAXI-HEAT® 1IMBTU

6.3 - Kubota D1105 Fuel Lines

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 081016 HOSE 1/4 BLACK FUEL LINE x 43.00 1
2 081018 HOSE 5/16 BLACK FUEL LINE x 43.00 1
3 433400 #4 HOSE CLAMP 8
4 081018 HOSE 5/16 BLACK FUEL LINE x 13.00 2
5 920745 FUEL FILTER 1
6 103331 FUEL PUMP 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

120281_A

118356_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

6.4 - Kubota D1105 Pacbrake Air Intake Valve Option

Item Part No. Part Description Qty.
1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 2
2 056012 1/4-20 x 1 1/2 SERRATED FLANGE HEX HEAD SCREW 2
3 057000 1/4-20 HEX SERRATED FLANGE NUT 2
4 101734 AIR INTAKE HOSE SMALL ENGINES 1
5 122739 PACBRAKE TOGGLE SWITCH KIT 1
6 105408 GROMMET NUT DOUBLE SPLIT SQUARE HEAD 2
7 120845P PACBRAKE MOUNTING PLATE MAXI-HEAT 1
8 118356 PACBRAKE 1.75” AIR INTAKE VALVE KT}, COMPLETE 1
9 122729 PACBRAKE AC FREQUENCY WIRE HARNESS MAXI-HEAT 1
10 122730 PACBRAKE DC WIRE HARNESS MAXI-HEAT 1
11 122735 PACBRAKE 1.75” AIR INTAKE YALVE 1
12 122736 PACBRAKE AIR INTAKE VALVE'CONTROL MODULE 1
13 122737 PACBRAKE SAE 262 BAND CLAMP 4

NS 103864 FUSE HOLDER INLINE BLADE 1

NS 104990 FUSE BLADE 2ANMP ATO/ATC 1

NS 105844 15 AMP MINIFUSE 1

NS 117814 WIRE SCHEMATIC PACBRAKE AIR VALVE 1

NS - Not Shown * ** . Cgntact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

119722_C




MAXI-HEAT® 1IMBTU

6.5 - Kubota D1105 Ground Wire

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 053020 5/16-18 X 1 CARRIAGE BOLT 1
2 043060 5/16 INTL TOOTH LOCK WASHER 2
3 057008 5/16-18 HEX NYLOCK FLANGE NUT 2
4 114800 GROUND WIRE 10 AWG 1
5 047010 5/16 FLAT WASHER 1
6 046105 3/8-16 X 3/4 HEX HEAD CS 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

7.1 - MCS MH500 iQ-R Heater Install Group

120084_A
120085_A




MAXI-HEAT® 1IMBTU

7.1 - MCS MH500 1Q-R Heater Install Group

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 120084 HEATER SUB-ASSEMBLY MCS BV-500R 2
2 105117 MCS MH500 iQ-R HEATER 2
3 117216 RAIL HEATER BURNER 2
4 043065 3/8 SPLITLOCK WASHER 2
5 046130 3/8-16 x 2 HEX HEAD BOLT 2
6 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 48
7 117211P WELDMENT RAIL HEATER FRONT BURNER 2
8 117214P WELDMENT RAIL HEATER REAR BURNER 2

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

-R Heater Assembly Group

MCS MH500 iQ

7.2




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.2 - MCS MH500 iQ-R Heater Assembly Group

Item | Allmand No. Part Description Qty.
1 107191 BURNER COMPLETE ASSEMBLY 1
2 113912 FAN 1
3 113913 POWER CORD 1
4 * koK STRAIN RELIEF 1
5 *kx NUT 1
6 * koK GASKET 1
7 113911 DRIVER 1
8 *xx LEFT BRACKET 1
9 *kk RIGHT BRACKET 1
10 * kK CONTROL PANEL LABEL 1
11 121501 ROOM THERMOSTAT PLUG 1
12 113915 ROOM THERMOSTAT SOCKET 1
13 113914 DRIVER METAL BOX 1
14 *xk FAN AND BURNER SUPPORT 1
15 *kk BURNER POWER CORD 1
16 *xx CONTROL BOX WIRE ASSEMBLY! 1
17 *kx LED 1
18 *kk BURNER CORD SOCKET 1
19 *xx BURNER CORD PLUG 1
20 *kx CONTROL PANERBRACKET 1
21 *kk SAFETY THERMOSTAT CAP 1
22 *xx SAFETY THERMOSTAT NUT 1
23 107210 SAFETY THERMOSTAT 1
24 * ok k RUBBER RING 1
25 *xx PLASTIC' BOX 1
26 *kk TERMINAL PLUG 1
27 * ok k GASKET 1
28 *xx SUPPORT FRAME 1
29 * +&F LOWER SHELL 1
30 107190 BURNER METAL FLANGE 1
31 107192 BURNER INSULATION RING 1
32 *xx COMBUSTION CHAMBER 1
33 ek K PIPE BRACKET 3

34 *xx UPPER SHELL 1

35 *kx SENSORS BRACKET 1

36 *kok NTC TEMPERATURE SENSOR 1

37 107213 THERMOSTAT SENSOR 1

38 *kx WIRES PIPE 1
NS - Not Shown * * * _ Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

R Burner Assembly Group

7.3 - MCS MHS500 iQ-

o
\

PUMP DETAIL

BURNER

BURNER CONTROL
BOX DETAIL

4033.888

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.3 - MCS MH500 iQ-R Burner Assembly Group

ltem Allmand No. Part Description Oty.
1 113881 MOTOR 1
2 107219 PUMP 1
3 113884 CAPACITOR 1
4 113905 FAN 1
5 * ok k FILTER - O-RING 1
6 * oKk NEEDLE VALVE 1
7 * ok * PLATE 1
8 * Kk AIR DAMPER 1
9 113901 FRONT SHIELD 1
10 * Kk COLLAR 1
11 113880 ELECTRODE ASSEMBLY 2
12 113898 COVER 1
13 113900 COIL 1
14 113894 SHELL AND KNOB 1
15 110319 CONTROL BOX 1
16 110317 TERMINAL BOARD 1
17 110315 PHOTOCELL 1
18 * ok K SUPPORT FOR AIR DUMPER 1
19 113889 END RING AND DIFFUSER DISC 1
20 113902 BLAST TUBE 1
21 113890 NOZZLE HOLDER 1
22 121502 ELECTRODE CONNECTION 2
121502 ELECTRODE CONNEETLION 2
23 113886 INSULATOR 2
o4 113907 SOLENOID VALVE 1
113908 SOLENOID VALVE 1
o5 107221 NEEDLE VALVE 1
113908 SOLENOID VALVE 1
26 * ok END CONE 1
27 * ok x U-BOLT 1
28 121503 TUBE 1
29 121504 TUBE 1
30 * x % TUBE 1
31 * K x TUBE 1
32 *x Kk TUBE 1
33 * ok k TUBE 1
34 * % 4 CONNECTOR 2
35 * BAR 1
36 e * GASKET 1
37 T, FLANGE 1
38 xAK MAINTENANCE ASSEMBLY 2
39 * X K JOINT 1
40 * kK ELECTRODE BRACKET 1
41 * ok * SPACER 2
42 113893 EXTENSION SLIDE BAR 1
43 113887 AIR INTAKE 1
44 113894 BURNER COVER 1
45 * ok k BURNER COVER SCREW 2
46 * ok K BURNER COVER MEMBRANE 1
NS 107233 IGNITOR TRANSFOMER COMPLETE (ITEMS 15, 16, & 17) 1
NS 113909 1.50 GPH 60° TYPE H 1
113910 1.25 GPH 60° TYPE H 1
NS - Not Shown *** . Contact Allmand for more information. ©2021 Briggs & Stratton

7.3




SN 36-000001 and UP

7.4 - MCS MH500 iQ-R Heater Fuel Separator

—

120084_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.4 - MCS MH500 iQ-R Heater Fuel Separator

Item Part No. Part Description Qty.

1 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 5

2 117264P TRAY FUEL LINE HEATER 1

3 100655 CONNECTOR STRAIGHT 1/2-20 x -6 JIC 2

4 101263 90° SWIVEL FITTING -6 JIC 4

5 101293 3/8 HOSE BARB x 3/8 4

6 101265 3/8 30R7 HOSE PINCH CLAMP 4

7 101268 3/8 BALL VALVE 1

8 433162 3/8 NPTM PUSH-LOK HOSE BARB 2

9 108251 FITTING ADAPTER 2

10 101266 HOSE 3/8 SAE 30R7 x 28.0 1
11 101266 HOSE 3/8 SAE 30R7 x 17.0 1
106727 FUEL/WATER SEPARATOR:35 MICRON W/ HEATER 1

12 100613 HEATING ELEMENT 1
107222 35 MICRON FUEL FILTER 1

13 117518P BRACKET MOUNTRFUEL FILTER 1
14 046115 3/8-16 x 1 1/AHEX/HEAD BOLT 2
15 057007 3/8-16 HEX NYLQCK FLANGE NUT 2
16 101267 1/2-20 PLUYJG HEX 1
NS 120546 FILTER"KIT 2@MBTU KUBOTA 1005 1
NS 120547 FILTER KIT 1IMBTU CAT C1.1 1

NS - Not Shown * #% - Contact Allmand for more information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

7.5 - MCS MH500 1Q-R Heater Fuel Lines Single Poly Tank

120120_A

o/ 3
e

' \ | - | ;! = lwey "J_-
\‘ﬂ i
o
e

— . ; —— _‘;:7/"-,“5
I 'ii'—

I
A7 A

o B




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.5 - MCS MH500 iQ-R Heater Fuel Lines Single Poly Tank

Item Part No. Part Description Qty.
1 330463 11/16 RUBBER GROMMET 2
2 101266 HOSE 3/8 SAE 30R7 x 41.00 1
3 101266 HOSE 3/8 SAE 30R7 x 90.00 1
4 101266 HOSE 3/8 SAE 30R7 x 61.00 1
5 101266 HOSE 3/8 SAE 30R7 x 110.00 1
6 433400 #4 HOSE CLAMP 4
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

7.6 - MCS MH500 1Q-R Heater Fuel Lines Single Steel Tank

120120_A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.6 - MCS MH500 i1Q-R Heater Fuel Lines Single Steel Tank

Item Part No. Part Description Qty.
1 330463 11/16 RUBBER GROMMET 2
2 101266 HOSE 3/8 SAE 30R7 x 15.5 1
3 101266 HOSE 3/8 SAE 30R7 x 76.5 1
4 101266 HOSE 3/8 SAE 30R7 x 45.0 1
5 101266 HOSE 3/8 SAE 30R7 x 107.0 1
6 433400 #4 HOSE CLAMP 4
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

7.7 - MCS MH500 1Q-R Heater Fuel Lines Triple Poly Tank

120121_A




MAXI-HEAT® 1MBTU

SN 36-000001 and UP

7.7 - MCS MH500 iQ-R Heater Fuel Lines Triple Poly Tank

Item Part No. Part Description Qty.
1 101266 HOSE 3/8 SAE 30R7 x 41.00 2
2 101266 HOSE 3/8 SAE 30R7 x 57.00 2
3 433400 #4 HOSE CLAMP 4

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

120142_A

Maxi-Heat® 1MBTU Parts Catalos




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.8 - MCS MH500 1Q-R Heater Chimney

Item Part No. Part Description Qty.
1 056019 1/4-20 x 3/4 HEX FLANGE SCREW 8
2 047007 1/4 x 1 1/4 x .056 FENDER WASHER 4
3 044023 1/4-20 NYLOCK HEX NUT 4
4 101500 #10-16 HEX WASHER SELF DRILLING SCREW 2
5 044021 1/4-20 KEPS HEX NUT PL 4
6 116147 PIPE CHIMNEY STACK 1
7 116379 CHIMNEY CAP WELDMENT 1
8 108405P CHIMNEY VENT PLATE 1
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

7.9 - MCS MH500 i1Q-R Heater Exhaust Shrouds

T

120105_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.9 - MCS MH500 1Q-R Heater Exhaust Shrouds

Item Part No. Part Description Qty.
1 041073 1/4-20 x 1/2 SL-HEX WASHER HEAD MACHINE SCREW 28
2 118305 10-24 UNC LOCKING RIVET NUT 8
3 116140 SHROUD EXHAUST DUCT SET 2
4 117557P SHROUD EXHAUST SPLICE BRACKET 4
5 117226P BRACKET SUPPORT EXHAUST SHROUD 4

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

7.10 - MCS MH500 iQ-R Heater End Cones and Ducting

16" DUCT END CONE

19.3" DUCT END CONE

120103_A

12" x 2 DUCT END CONE

120104_A

FLEXIBLE DUCTING
W/ ADJUSTABLE CUFF

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.10 - MCS MH500 1Q-R Heater End Cones and Ducting

Item Part No. Part Description Qty.
1 106930 16” DUCT END CONE 2
2 106760 12" x 2 DUCT END CONE 2
3 116966 19.3” DUCT END CONE 2

106924 16" x 25’ FLEXIBLE DUCTING W/ ADJUSTABLE CUEF 2
4 106923 12" x 25’ FLEXIBLE DUCTING W/ ADJUSTABLE CUFE 4
106925 20" x 25’ FLEXIBLE DUCTING W/ ADJUSTABLE CURF 2

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



120143_A




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.11 - MCS MH500 1Q-R Heater Air Inlet Shrouds

Item Part No. Part Description Qty.
1 117280P WELDMENT AIR DUCT INLET 2
2 117282P WELDMENT MOUNT SIDE AIR DUCT INLET 2
3 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 6
4 064025 1 1/16 PLASTIC PLUG 1
5 056019 1/4-20 x 3/4 HEX FLANGE SCREW 8
6 117527P PLATE MOUNT INLET AIR 1
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




f}

120152_A

120151_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.12 - MCS MH500 iQ-R Heater Air Recirculation Connections

Item Part No. Part Description Qty.
1 116385P WELDMENT AIR RECIRC CONNECTION 1
2 056019 1/4-20 x 3/4 HEX FLANGE SCREW 4
3 057000 1/4-20 HEX SERRATED FLANGE NUT 4
4 047005 1/4 FLAT WASHER 1
5 119950 ADJUSTABLE AIR RECIRC CONNECTION ASSEMBRED 1
6 120150 HEATER AIR RECIRCULATION CAP ASSEMBLED 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000001 and UP

7.13 - Adjustable Air Recirculation Connection Assembly Group

119950_A

Maxi-Heat® 1MBTU Parts Catalog



MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

7.13 - Adjustable Air Recirculation Connection Assembly Group

Item Part No. Part Description Qty.
1 119951P WELDMENT MOUNT AIR RECIRC CONNECTION 1
2 101813 .781 1D x 2 OD x 1/2 HDPE WASHER 1
3 119954P WELDMENT HANDLE AIR RECIRC CONNECTION 1
4 047035 3/4 FLAT WASHER 1
5 046265 3/4-10 x 2 HEX HEAD BOLT 1
6 044058 3/4-10 NYLOCK HEX NUT 1
7 118365 PAD SLIDE 3
8 041023 #10 x 3/8 PH-ROUND HEAD MACHINE SCREW. 6
9 056012 1/4-20 x 1 1/2 SERRATED FLANGE HEX HEAD SCREW 6
10 057001 1/4-20 HEX NYLOCK FLANGE NUT 12
11 056002 1/4-20 x 3/4 HEX SERRATED FEANGE SCREW 8
12 044023 1/4-20 NYLOCK HEX NUT 2
13 119965P WELDMENT DUCT RING'AIR RECIRC CONNECTION 3
14 711036 3/8 NYLON WASHER¢7/80DiX .344 1D 6
15 118364 WASHER NYLON'SLEEVE 6
16 119968P PLATE ARM RECIRE,CONNECTION 3
17 650723 RETENSION PIN 1

NS - Not Shown *** _ Cantact Allmand for more information.

©2021 Briggs & Stratton




120150_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 to 36-000795

7.14 - MCS MH500 iQ-R Heater Air Recirculation Cap |

Item Part No. Part Description Qty.
- 120150 HEATER AIR RECIRCULATION CAP ASSEMBLED 1
1 116124 CAP AIR RECIRCULATION DUCT CONNECTION 1
2 117287P BRACKET PIN AIR RECIRC CAP 2
3 118357 PIN LOCK SPRING LOADED 2
4 116150 SPRING 5/8 x 1-1/2 x .041 2
5 041015 #8 x 5/8 HEX WASHER HEAD MACHINE SCREW 6
6 045044 COTTER PIN 2
7 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE'SCREW 1
8 712061 STEEL LANYARD 1

NS - Not Shown

* ** _ Contact Allmand for more information.

©2021 Briggs & Stratton



120150_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000796 and UP

7.15 - MCS MH500 iQ-R Heater Air Recirculation Cap Il

Item Part No. Part Description Qty.
- 120150 HEATER AIR RECIRCULATION CAP ASSEMBLED 1
1 116124 CAP AIR RECIRCULATION DUCT CONNECTION 1
2 117287P BRACKET PIN AIR RECIRC CAP 2
3 116149 PIN LOCK SPRING LOADED 2
4 116150 SPRING 5/8 x 1-1/2 x .041 2
5 041015 #8 x 5/8 HEX WASHER HEAD MACHINE SCREW 6
6 045044 COTTER PIN 2
7 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE'SCREW 1
8 118357 PIN LOCK SPRING LOADED LONG 1
9 124258P BRACKET PIN AIR INLET CAP 1
10 712061 STEEL LANYARD 1

NS - Not Shown

* ** _ Contact Allmand for more.information.

©2021 Briggs & Stratton



SN 36-000001 to 36-000795

7.16 - MCS MH500 iQ-R Heater Safety Switches |

120149 _A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 to 36-000795

7.16 - MCS MH500 iQ-R Heater Safety Switches |

Item Part No. Part Description Qty.
1 830165 ROCKER SWITCH W/ ROLLOR 2
2 120332P ROCKER SWITCH HEATER MOUNT 2
3 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 4
4 041006 #6-32 x 1 1/4 SL-ROUND HEAD MACHINE SCREW 4
5 044004 #6-32 KEPS HEX NUT 4

NS 116714 EXHAUST DOOR SWITCH TO EXHAUST DOOR SWUTCH CORD 1

NS 116733 THREE FUEL TANK AND DOOR SWITCH CORDS 1

NS 116730 ONE FUEL TANK AND DOOR SWITCH CORDPS 1

NS 119741 SCHEMATIC 3-FUEL TANK 2-DOOR SWITCH MAXI-HEAT 1

NS 119744 SCHEMATIC 1-FUEL TANK 2-DO@RSWIFCH MAXI-HEAT 1

NS - Not Shown * * * _ Contact Allmand for more information.

©2021 Briggs & Stratton




SN 36-000796 and UP

7.17 - MCS MH500 iQ-R Heater Safety Switches IlI

124312_A

&

|
L
|
o I
|»
\
If |
|
|
\ ‘\
| |
I
I
S
ARG |
TR NeN = /
RSB b /
’5..’.":.»-'. ..‘".r’:’/ /
- PR RSB —V
YRS fs
3
RS oo
=Y M |
A0
Sx(Q
-
" W\ wQ




MAXI-HEAT® 1IMBTU

SN 36-000796 and UP

7.17 - MCS MH500 iQ-R Heater Safety Switches Il

Item Part No. Part Description Qty.
1 830165 ROCKER SWITCH W/ ROLLOR 4
2 120332P ROCKER SWITCH HEATER MOUNT 2
3 041070 1/4-20 x 3/4 SL-HEX WASHER HEAD MACHINE SCREW 4
4 041006 #6-32 x 1 1/4 SL-ROUND HEAD MACHINE SCREW 8
5 044004 #6-32 KEPS HEX NUT 8
6 124281P HEATER AIR INTAKE COVER SWITCH BRACKET 2
7 044003 #8-32 NC KEPS NUT 4
8 041200 #8-32 X 1/2 HEX WASHER HEAD 4

INLET TO EXHAUST DOOR SWITCH TO EXHAUST DOOR

NS 123194 SWITCH CORD 2

NS 123193 ONE FUEL TANK AND DOOR SWIITCH CORDS 1

NS 123255 TWO FUEL SENDER WIRE HARNESS MAXI-HEAT 1

NS 124454 SCHEMATIC 3 FUEL GAWGES & 2 FUEL SENDERS MAXI-HEAT 1

SCHEMATIC 1 FUEL FANK INEET EXHAUST SWITCHES
NS 124311 MAXI-HEAT 1

NS - Not Shown * * * _ Contaet Allmand for more information.

©2021 Briggs & Stratton




8.1 - Door Branding Decals

SN 36-000001 and UP

120180_A
4 A
it —
A1 ~N ]

FERONILDOOR

N\
1

REAR DOOR

Maxi-Heat® 1MBTU Parts Catalog .




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.1 - Door Branding Decals

Item Part No. Part Description Qty.

1 123132 DECAL 1M BTU QUARTER PANEL STRIPE MAXI-HEAT 2
2 118343 DECAL ALLMAND LEFT HAND DOOR STRIPE MAXI DOOR 2
3 123131 DECAL HEAT DOOR STRIPE MAXI-HEAT 2
4 118345 DECAL MAXI- LEFT HAND DOOR STRIPE MAXI DOOR 2
5 123161 DECAL MANUFACTURED IN USA 1
5 118119 DECAL BRANDING ALLMAND-R BLACK 23.3 INCH 2

118425 DECAL BRANDING ALLMAND-R GOLD-WHITE,23*8 INCH 2

NS - Not Shown * * * _ Contact Allmand for more information:

©2021 Briggs & Stratton




8.2 - Left Side Decals

SN 36-000001 and UP

e —

ULTRA

LOW SULFUR F

S <15 MG/KG

\ Te101 )

D

07035 )

REMOTE FUEL REMOTE FUEL
RETURN SURPPLY
RENVOI DE ALIMENTATION
CARBURANT DE.CARBURANT
A DISTANGE A DISTANCE
6000 Ibs.
2721 Kg.

gl

120182_A
120183 A
120184 A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.2 - Left Side Decals

Item Part No. Part Description Qty.
1 107045 LOW SULFUR FUEL DECAL 1
2 118101 DECAL FUEL 2
3 118115 DECAL HEATER 1 1
4 118116 DECAL HEATER 2 1
5 122465 DECAL DIESEL HAZMAT 1
6 114885 REFLECTOR DECAL RED 4.313 x 1.688 1
7 114884 REFLECTOR DECAL AMBER 2.75 x 1.75 1
8 122466 DECAL KEROSENE HAZMAT 1
9 122090 DECAL REMOTE FUEL CONNECTION 1
10 118157 DECAL LIFT POINT HEATER 1

NS - Not Shown * * * . Contact Allmand for more mformation.

*NOTE: Fuel and hazmat decals on these pages arg'shownfor placement only.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

8.3 - Left Side Rear Quarter Panel English/French Decals

120181_A

instructons, and operator's and folow operator's manual before operating or
manual couid resuitin death or | senvicing this equipment.
Serious injury.

Operating heater unit around
combustile materials may result | away from heater uiit@nd
cing.

Run equipment far from windows,
manoiige, a poisonous gasghiat | doors and vents. 00 not un
codeause death or serioug | equipment indoors or in partally
injury enclosed spaces.

in ire which could cause death or | i
Serious injury.

Lomission de respecterfes | Ouvrr la pore arrére pour repérer le manuel e Le moteur Faites tourner a lextérieur,loin
avertssements,les instructions | utisatewr. Lire o suive le manuel ‘de matériaux de carbohe. un gaz (xique des fenétres, des portes et des
etle ma teur de faie foncionner ou de bustbi un lamotoude | évents. N a

iessures | équipement incendie qui peut entainer la mort ntércur
= = 5 0u fa me partiellement ferme.

ou des blessires graves.

Breathing diesel engine exhaust exposes you
o chemicals known (0 the State of Calfornia
o cause cancer and birth defects of ther
reproductive harm.

Uinspiration de gaz ifgteur
Vous expased des produits chimiques€onfius
selon IEtat de Calforie pour causer lo €anGel
des anomalies congéritales ou d'aulres effels

jurisdicton.

« Always start and operate the engine in a
well-ventiated area.

«1fin an enclosed area, vent the exhaust to
the outsic

+ Do not modify o tamper with the exhaust

«Toujoudmarrer e e Bhcionner e
moteur dans i endoit bien VeRe.

+Sile moteUrgstise dans ) espace formé,
ventler les gan@iéehappement &lleRtéricur

“Nep: systome:
system. echapgement
« Do not e the engine except as necessary. Ne saufen v
cas déecessié.
Siassurer que ot
For more information go to Pour Oblehr de plus amples renseighemens,
winw PSS warnings.ca.govidiesel visitez @ it v PESWarmingS.CRGOV diesel
T22a73 )
Ve N

STARTING PROCEDURES PROCEDURES DE DEMARRAGE

1. TURN ON ENGINE CONTROLLER TOGGLE SWITCH 1. METTRE LE COMMUTATEUR DE LA COMMANDE DU MOTEUR
SUR MARCHE

2. PRESS THE ENGINE CONTROL GREEN (START) 2. APPUYER SUR LE BOUTON VERT (DEMARRAGE) DE LA

BUTTON - 2X COMMANDE DU MOTEUR, 2 FOIS

3. OPENVHEATER EXHAUST DOORS 3. OUVRIR LES PORTES D'ECHAPPEMENT DU CHAUFFE-MOTEUR

4. REMOVE AIR INLET CAPS 4. RETIRER LES CAPUCHONS D'ADMISSION D'AIR

5. TURN QNJHEATER CONTROL PANEL MAIN BREAKER 5. ACTIVER LE DISJONCTEUR DE COMMANDE DE CHAUFFAGE
AU PANNEAU

6.SET AIR SHUPTER TO RECOMMENDED SETTING 6. REGLER L'OBTURATEUR D'AIR AU REGLAGE RECOMMANDE
74TURN ON HEATERS MANUAL OR AUTOMATIC 7. ACTIVER LES CHAUFFAGES MANUEL OU AUTOMATIQUE

SHUTDOWN PROCEDURES PROCEDURE D’ARRET

1. TURN OFF HEATERS 1. ETEINDRE LES CHAUFFE-MOTEURS
2. ALLOW HEATERS TO COMPLETE COOL DOWN CYCLE | |2. LAISSER LES CHAUFFE-MOTEURS EXECUTER UN CYCLE
DE REFROIDISSEMENT COMPLET

3. RE-ATTACH AIR INLET CAPS 3. REPOSER LES CAPUCHONS D'ADMISSION D'AIR
4. CLOSE HEATER EXHAUST DOORS 4. FERMER LES PORTES D'ECHAPPEMENT DU CHAUFFE-MOTEUR
5. PRESS ENGINE CONTROLLER RED (STOP) BUTTON 5. APPUYER SUR LE BOUTON ROUGE DE LA COMMANDE DU
MOTEUR (ARRET)
6. TURN OFF ENGINE CONTROLLER TOGGLE SWITCH 6. DESACTIVER LE COMMUTATEUR DE LA COMMANDE DU MOTEUR
~ 118431 )
- -

Neutral bonded to frame.
Machine to be grounded in accordance

with requirements as outlined by
local inspection authorities.

AVIS

== |Neutre mis a al masse a la carcasse
- du moteur.
Lapparel doit etre misa la terre
conformement aux exgences des
services dinspection locaux.
{ 122470 )

LEFT SIDE REAR QUARTER PANEL

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.3 - Left Side Rear Quarter Panel English/French Decals

Item Part No. Part Description Qty.
1 118431 DECAL HEATER OPERATIONS 1
2 122473 DECAL MAXI-HEAT MULTIPLE WARNINGS/NOTICE 1
3 122470 DECAL NOTICE NEUTRAL BONDED & GROUNDED 1

NS 105567 DECAL EMERGENCY STOP 1
NS 118426 DECAL ENGINE SHUT DOWN NOTICE 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



8.4 - Left Side Rear Quarter Panel Wordless Decals

- D

STARTING PROCEDURES PROCEDURES DE DEMARRAGE

1. TURN ON ENGINE CONTROLLER TOGGLE SWITCH

PRESS THE ENGINE CONTROL GREEN (START)
BUTTON - 2X

OPEN HEATER EXHAUST DOORS

REMOVE AIR INLET CAPS

TURN ON HEATER CONTROL PANEMAIN,BREAKER

AL N

SET AIR SHUTTER TO RECOMMENDED SETTING
TURN ON HEATERS MANUAL OR AUTOMATIC

SHUTDOWN PROCEDURES

~ o

-

e

N o

PROCEDURE D’ARRET

~

METTRE LE COMMUTATEUR DE LA COMMANDE DU MOTEUR
SUR:MARCHE )

APPUYER SUR LE BOUTON VERT (DEMARRAGE) DE LA
COMMANDE DU MOTEUR, 2 FOIS

QUVRIR LES PORTES D'ECHAPPEMENT DU CHAUFFE-MOTEUR
RETIRER LES CAPUCHONS D'’ADMISSION D'AIR

. ACTIVER LE DISJONCTEUR DE COMMANDE DE CHAUFFAGE
AU PANNEAU

REGLER L'OBTURATEUR D’AIR AU REGLAGE RECOMMANDE
ACTIVER LES CHAUFFAGES MANUEL OU AUTOMATIQUE

LEFT SIDE REAR QUARTER PANEL

1. TURN OFF HEATERS 1. ETEINDRE LES CHAUFFE-MOTEURS
2. ALLOW HEATERS TO COMPLETE COOL DOWN CYCLE | |2. LAISSER LES CHAUFFE-MOTEURS EXECUTER UN CYCLE
DE REFROIDISSEMENT COMPLET
3. RE-ATTACH AIR INLET.CAPS 3. REPOSER LES CAPUCHONS D'ADMISSION D'AIR
4. CLOSE HEATER EXHAUSTIDOORS 4. FERMER LES PORTES D'ECHAPPEMENT DU CHAUFFE-MOTEUR
5. PRESS ENGINE CONTROLLER RED (STOP) BUTTON 5. APPUYER SUR LE BOUTON ROUGE DE LA COMMANDE DU
MOTEUR (ARRET)
6. TURN OFF ENGINE, CONTROLLER TOGGLE SWITCH 6. DESACTIVER LE COMMUTATEUR DE LA COMMANDE DU MOTEUR
y . > . 1]8431/
N\ 113941 Y,
I
—
107969

Maxi-Heat® 1MBTU Parts Catalog

SN 36-000001 and UP




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.4 - Left Side Rear Quarter Panel Wordless Decals

Item Part No. Part Description Qty.
1 113941 WORDLESS EXHAUST WARNING DECAL 1
2 118431 DECAL HEATER OPERATIONS 1
3 118109 DECAL OPERATOR WARNING WORDLESS 1
4 107969 DECAL GROUND WORDLESS 1

NS 105567 DECAL EMERGENCY STOP 1
NS 118426 DECAL ENGINE SHUT DOWN NOTICE 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

Kinks in ducting could cause
excessive heat exchanger
temperatures resulting in heater or
duct damage.

Avoid sharp bends and kinks in
ducting.

Des problemes de torsions dans le
réseau de ventiation peuvent
résulter en températures excessives
de Iéchangeur thermique:
susceptibles dendommager le
chauffage oule réseau de ventiation.

Eviter les coudes aigus et les
torsions lors de l'nstallation du
réseau de ventiation.

Quitar las cubiertas

de la entrada de
aire antes de hacer
funcionar este
equipo.

Contact with hot exhaust gases and
parts could cause serious njury.

Avoid ot exhaust gases. Keep hands

and combustble materials away from

out contact ave@Ieb pieces et es gaz
At échappemen: ShaUs pourrai causer
I mort ou des blesSu@s Ggaves.

€lBhies g2z déchappement chauds.
Tenitlemains et les produis
inflamanables a récart des pieces
chaudes,

Mainain applance chimney clear of combusgl@matera e de fapparei soi ibre et a fecart
eouie matiere Gombusive
Maximum Pressure: Pression maximale: 123075 ) =L . N ECY)
3.Linch we (.77 kPa) 77 kPa (3.1 inch wc)
Maximum Air Volume: Volume d'air maximum:
3,520 cfm (99.7 m3min) 99.7 m#/min (3,520 cfm)
Maximum Temperature of Température of maximale
Outlet A de la sortie d'air: ( A
300°F (149°C) 149°C (300°F) A
o))
/N\
+13° max 11811
6000 Ibs. | wm ) | L
2721 kg. |©™
.
L o157 )
@ @ e o

Y3

RIGHT SIDE

120181_A
120184_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.5 - Right Side English/French Decals

Item Part No. Part Description Qty.
1 107973 OIL DRAIN DECAL 1
2 107971 DRAIN FLUID CONTAINMENT DECAL 2
3 118115 DECAL HEATER 1 1
4 118116 DECAL HEATER 2 1
5 114884 REFLECTOR DECAL AMBER 2.75 x 1.75 1
6 114885 REFLECTOR DECAL RED 4.313 x 1.688 1
7 118106 DECAL WARNING SURFACE HOT 2
8 118103 DUCT KINK DECAL 2
9 118162 DECAL WARNING HOT SURFACE ENGLISH & FRENCH 1
10 123275 DECAL NOTICE REMOVE AIR INKETRCOVER 2
11 118157 DECAL LIFT POINT HEATER 1

NS - Not Shown * * * _ Contact Allmand for more,information.

. ©2021 Briggs & Stratton




SN 36-000001 and UP

1111111

2721 kg.

8000"Tbs. [

.
6 ... -
4 /
| |
° ! \ °
2
RIGHT SIDE 120184 _A
120185_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

8.6 - Right Side Wordless Decals

SN 36-000001 and UP

Item Part No. Part Description Qty.
1 107973 OIL DRAIN DECAL 1
2 107971 DRAIN FLUID CONTAINMENT DECAL 2
3 118115 DECAL HEATER 1 1
4 118116 DECAL HEATER 2 1
5 114884 REFLECTOR DECAL AMBER 2.75 x 1.75 1
6 114885 REFLECTOR DECAL RED 4.313 x 1.688 1
7 107529 DECAL WARNING SURFACE HOT WORDLESS 3
8 107528 DUCT KINK DECAL WORDLESS 2
9 123559 DECAL NOTICE REMOVE AIR INLET COVER WORDLESS 2
10 118157 DECAL LIFT POINT HEATER 1

NS - Not Shown

* * * _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

3k,
60,Hz h
120/240 V I
67/33 A
10 X
112127 *\
119724 A
120181_A
1
¢ ! N
NS\
]
] “
BACK OF CONTROL BOX ENGINE COMPARTMENT

Maxi-Heat® 1MBTU Parts Catalog .




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.7 - Engine Compartment English/French Decals

Item Part No. Part Description Qty.
1 122467 DECAL MULTIPLE WARNINGS DOOR 1
2 118074 DECAL DANGER VOLTAGE ELECTRICAL COMPARTMENT 1
3 118292 DECAL 1IMBTU CSA ELECTRICAL 1
4 113929 DECAL MAIN BREAKER ML II 1
5 112127 DECAL ELECTRICAL INFO 8kW 60Hz 1 PHASE 1
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




8.8 - Engine Compartment Wordless Decals

SN 36-000001 and UP

»: 8 KW
& @ @ .>I<§ O SSS&&S%??SSSSSi 6 0 HZ
I o Y220/240 v
; 67/33 A
* ‘/ | 19
._*\— 111111
119724 A
120185 A
1
=N
TN
\j\
| Tl
BACK OF CONTROL BOX ENGINE COMPARTMENT




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.8 - Engine Compartment Wordless Decals

Item Part No. Part Description Qty.
1 110310 DECAL WARNING ENGINE-RADIATOR-BATTERY WORDLESS 1
2 104880 DECAL DANGER VOLTAGE ELECTRICAL WORDLESS 1
3 118292 DECAL 1IMBTU CSA ELECTRICAL 1
4 113929 DECAL MAIN BREAKER ML II 1
5 112127 DECAL ELECTRICAL INFO 8kW 60Hz 1 PHASE 1
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




8.9 - Heater Door and Access Panel English/French Decals

SN 36-000001 and UP

A DANGER

A DANGER

118074

Ly

An unexpected startiof the
heater uriitcould resultin
deathgr serigus,injury:

Un démarragelinattendu de
I'appareil de chatiffage
pourraitprovoquer la mort
ou des blessures graves

Read and follow the heater
unit operator’s manual
lbefore operating or
servicing this equipment.

Lire et suivre le manuel
d'utilisation de I'appareil de|
chauffage avant de faire
fonctionner cet équipement
ou d'en faire I'entretien.

could start and
stop automatically.

Lappareil peut demarrer et
s'arréter automatiquement.

122472 )

®

) ﬁl

HEATER TOP ACCESS PANELS

o
|
'l“
/

HEATER LEFT SIDE DOORS

120181_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1MBTU

SN 36-000001 and UP

8.9 - Heater Door and Access Panel English/French Decals

Item Part No. Part Description Qty.
1 118074 DECAL DANGER VOLTAGE ELECTRICAL COMPARTMENT 2
2 122472 DECAL WARNING UNEXPECTED START 2

NS - Not Shown

* ** _ Contact Allmand for more information.

©2021 Briggs & Stratton



SN 36-000001 and UP

L] ] \
o m ] °
HEATER TOP ACCESS PANELS
| N |
AN . ———
o ﬂi Ne) H & X

HEATER LEFT SIDE DOORS

120181_A

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1MBTU

SN 36-000001 and UP

8.10 - Heater Door and Access Panel Wordless Decals

Item Part No. Part Description Qty.
1 104880 ARTWORK WORDLESS HIGH VOLTAGE READ MANUAL 2
2 123574 DECAL WARNING AUTO START WORDLESS 2

NS - Not Shown

* ** _ Contact Allmand for more information.

©2021 Briggs & Stratton



8.11 - Tongue Decals

SN 36-000001 and UP

@ TIRE INFORMATION

The weight of cargo should never exceed 68 kg or 150 Ibs.

(TiRE SIZE COLD TIRE PRESSURE [ISSIS OWNER'S\
FRONT | ST 235/80R16D 448kPa, 65PSI MANUAL FOR
REAR NONE NONE ADDITIONAL

INFORMATION
\SPARE NONE NONE

108360

®

Ensure packaged equipment
is level prior to operation.
Maximum angle of operation
+1.4° (determined by
manufacturer).

S'assurer que I'appareil

monobloc est de niveau avant
de l'utiliser. Angle maximal de
fonctionnement £1,4°
(déterminé par le fabricant)

122471

109005

120181_A
120184_A
120185 (A

S

-
65 mph (105 km/h) max

118110

®

Excessive towing speed could
result in death or serious injury.

Do not exceed 65mph
(105km/h) when towing trailer.

Une vitesse de remorquage
excessive pourrait entrainer la
mort ou de graves blessures.

Ne pas dépasser 105 km/h

(65 mi/h) lors du remorquage.

118108

®

TONGUE TOP DETAIL
(ENGLISH/FRENCH)

TONGUE TOP DETAIL
(WORDLESS)

Maxi-Heat® 1MBTU Parts Catalog




MAXI-HEAT® 1IMBTU

SN 36-000001 and UP

8.11 - Tongue Decals

Item Part No. Part Description Qty.
1 109005 DECAL TIE DOWN WORDLESS 2
2 108360 DECAL TIRE INFORMATION 16” MH500iQ FCS 1
3 118108 DECAL EXCESSIVE TOW SPEED WARNING ENGLISH/FRENCH 1
4 122471 DECAL LEVEL TRAILER 1
5 118110 EXCESSIVE TOWING SPEED WARNING WORDLESS DECAL 1
NS - Not Shown * * * . Contact Allmand for more information.

©2021 Briggs & Stratton




MAXI-HEAT® 1MBTU

Aljmand

1502 West 4th Avenue
Holdrege, NE 68949
phone: (308) 995-4495 -« toll free: (800) 562-1373
fax: (308)€Q95:5887

www.allmand.com





